
“
@
 

A,L.15 

AP .101B—0418—3A Page H1 
FUSELAGE 

FRONT FUSELAGE 

Part Number Description on Mati. Spec. | Plate No. 
123456 

- NOSE FUSELAGE ASSEMBLY (EG9.00.5) (Pre-Mod 5349) _ = 1/1 

EG9.00.285 NOSE FUSELAGE ASSEMBLY (Spares condition 1 _ 

based on EG9.00.5 to LTF standard) (Mod 5349) 
Spares for:- 

EG9.75.5 AIR VENTILATED SUIT SYSTEM (See page NA1) - — 

oo BLAST COOLING FOR INVERTER TYPE 103A - - 1/2 

AND 108A ASSEMBLY (EG9.74.1) 

Spares for:- 

AGS605/3 . CLIP, hose 2 ~ 1/3 

or 

SP91L . CLIP, hose 2 - 1/3 

EG9.74.3 INTAKE, air assembly 1 - 1/4 

Attaching parts for EG9,74.3:- 

AS1248/1C Bolt, 2 BA mushroom head 9 = 1/5 

AGS2001C1 . Nut, stiff, 2BA 9 - 1/6 
SP13C . Washer, 2 BA plain 9 - 1/7 

EG9.74.13 PIPE, inverter cooling 1 L.54 or L.59 1/8 

BELLS 

ASBESTOS 

BAS161/1/2/36/12 . SLEEVE, connecting 1 = 1/9 

BELLS 

ASBESTOS 

BAS184—2 . TAPE, bedding QR = 1/10 
EG9.75.3 CABIN PRESSURE SYSTEM (See page NB1) - 

EG9.74.19 COLD AIR TO PILOT, ASSEMBLY (See page NF1) = - 

~ COMPASS G4B INSTALLATION (EG9.80.727) - - 1/11 

Spares for:- 

- PANEL CONTROL G4B INSTALLATION ~ o 1/12 

(EA3.80.1327) 
Spares for:- 

15402-—0 PANEL, control type A 1 - 1/13 

Attaching parts for 15402—0:- 

A32C16 . Screw, 2 BA round head 4 - 1/14 

EA1.47.5 CONTROLS ENGINE ASSEMBLY (See page DC1) = = 

EA3.45.3 CONTROLS FLYING ASSEMBLY (See page DH1) on mi 

EG9.76.1 DEMISTING SYSTEM ASSEMBLY (See page NG1) -- = 

EG9,.81.5 ELECTRICAL EQUIPMENT IN FRONT FUSELAGE = = 

(See page EA1) 

EG9.80.1 EQUIPMENT IN PRESSURE CABIN (See page F1) m = 



afield 
Page H2 

FUSELAGE 

FRONT FUSELAGE 

Part Number Description No. | Mati. Spec. | Plate No. 
123456 

_ GEAR EMERGENCY RELEASE MECHANISM - - 2/1 

BOMB DOORS AND UNDERCARRIAGE 

ASSEMBLY (EA1.45.749) 

Spares for:- 

- BRACKETS AND HANDLE AT FRAMES 1 AND 2 - _ 2/2 

ASSEMBLY (EA1.45.815) 

Spares for:- 

EA1.45.1041 BRACKET, bottom frame 1 1 L722 2/3 

EA2.45.201 BRACKET, top frame 1 1 L.72 2/4 

EA1.45.831 BRACKET, bottom frame 2 1 L.72 2/5 

EA1.45.829 BRACKET, top frame 2 1 LZ 2/6 

Attaching parts for EA1.45.1041, EA2.45.201, 

EA1.45.831 and EA1.45.829:- 

A25/1C Bolt, 2 BA hex head =| - 2/7 

AGS2001C1 . Nut, stiff, 2BA 3 - 2/8 

SP15C . Washer, 2 BA plain 3 - 2/9 

EA3.45.633 HANDLE, operating assembly (Mod 5220) j L.72 2/10 

Attaching parts for EA3,.45.633:- 

A25/1C . Bolt, 2 BA hex head 4 _ 2/11 

SP15C . Washer, 2 BA plain 4 _ 2/12 

AS107 PULLEY, shrouded 2 = 2/13 

or 

AS1151 . PULLEY shrouded (Alternative to AS.107) 2 = 

Attaching parts for AS107:- 

A25/8E Bolt, 1/4’ BSF hex head 1 - 2/14 

AGS2001E1 . Nut stiff, 1/4 BSF 1 - 2/15 

SP16E Washer, 1/4” BSF plain 1 - 2/16 

5E/5253563 . WIRE, copper enamelled QR ~- 

= BRACKETS AND LEVER AT FRAME 4 - - 2/17 

ASSEMBLY (EA1.45.813) 

Spares for:- 

EA1.45.875 BRACKET, bottom inboard 1 L.72 2/18 

EA1.45.877 BRACKET, bottom outboard 1 L72 2/19 

EA1.45.871 BRACKET, top inboard 1 L.72 2/20 

EA1.45.873 BRACKET, top outboard 1 L.72 2/21 

Attaching parts for EA1.45.875, EA1.45,877, 

EA1.45.871 and EA1.45.873:- 

AS1242/1C Bolt, 2 BA c’sk head (as required) 1 - 2/22 

A25/1C Bolt, 2 BA hex head (as required) 11 - 2/23 

AGS2001C1 . Nut, stiff 2 BA (as required) 12 _ 2/24 

SP15C . Washer, 2 BA plain (as required) 12 - 2/25 

EA1.45.883 FAIRLEAD 1 LFS.21 2/26 

Attaching parts for EA1.45.883:- 

A25/6C Bolt, 2 BA hex head 2 - 2/27 

AGS2001C1 Nut, stiff, 2BA 2 = 2/28 

EA3.45.295 LEVER, assembly 1 - 2/29 

Attaching parts for EA3.45.295:- 

A25/3E Bolt, 1/4" BSF hex head 1 = 2/30 

AGS2001E1 . Nut, stiff 1/4 BSF 1 - 2/31 

SP16E . Washer, 1/4” BSF plain 1 ~ 2/32 



AL.18 

HYDRAULIC EQUIPMENT IN FRONT FUSELAGE 

(EG9.73.5) (See page NV 1) 

AP101B—0418-—3A Page H3 

FUSELAGE 

FRONT FUSELAGE 

Part Number Description No; | Matl. Spec. | Plate No. 
123456 

EEAS15/75/150/ PLATE, !ink, lower 2 L72 2/33 

ER 

EA1.45/909 PLATE, link, upper 2 _ 2/34 

Attaching parts for EA1.45.909:— 

AGS899/2 Collar 1 - 2/35 

SP4Y/B14 Pin, shackle 1 - 2/36 

EA1.45.1317 Tube, distance 2 - 2/37 

AS1151 PULLEY, shrouded (Alternative to AS107) 2 ~ 2/38 

Attaching parts for AS1151:— 

A25/8E Bolt, 1/4’ BSF hex. head 1 - 2/39 

A25/9E Bolt, 1/4" BSF hex. head 1 - 2/40 

AGS2001/E/1 Nut, stiff, 1/4°° BSF 1 - 2/41 

SP16/E Washer, 1/4°' BSF plain 1 — 2/42 

‘ 5E/5253563 . WIRE, copper, enamelled (SAS4746) QR - 

EA3.45.275 CABLES, BOMB AND UNDERCARRIAGE, 1 - 2/43 

ASSEMBLY 

Spares for:— 

EA2.45.413 BARREL, pressure seal 1 - 2/44 

AGS2030/147 CIRCLIP, internal, 3/4” bore 1 = 2/45 

EA1.45.1129 ROLLER, aft end bomb door 1 2/46 

SP8Y/13 . ROLLER 3 - 2/47 

EA1.45.889 . WASHER, felt, pressure seal 7 DTD590 2/48 

R64 

Feit 

EA1.45.891 WASHER, retaining, pressure seal 1 LFS?1 2/49 

EA1.45.275A WIRE, flexible steel, bomb door 1 6WT/4 2/50 

EA1.45.2758 WIRE, flexible steel, undercarriage 1 6BWT/4 2/51 

EA1.45.883 FAIRLEAD, frame 3 1 LFS21 2/52 

Attaching parts for EA1.45.883:— 

A25/6C Boit, 2 BA hex. head 2 - 2/53 

AGS2002/C/1 Nut, stiff, 2 BA 2 - 2/54 

EA1.45.881 FAIRLEAD, frames 5 to 11 7 LFS21 2/55 

Attaching parts for EA1.45.881:— 

A25/6C Boit, 2 BA hex. head 2 - 2/56 

AGS2002/C/1 Nut, stiff, 2 BA 2 - 2/57 

£A1.45.1121 FAIRLEAD, frame 124 1 LFS21 2/58 

Attaching parts for EA1.45.1121:-— 

AS1242/5B Bolt, 4 BA c’sk head 2 - 2/59 

AGS2001/B/1 Nut, stiff, 4 BA 2 - 2/60 

A33/B24 Screw, 4 BA c'sk head 2 - 2/61 

SP15/B Washer, 4 BA plain 2 - 2/62 

EA2.45.415 WASHER, wedge, pressure bulkhead 2 - 2/63 

Attaching parts for EA2.45.415:— 

A25/10C Bolt, 2 BA hex. head 2 - {64 

AGS2001/C/1 Nut, stiff, 2BA 2 - 2/65 



a 
D
U
D
U
M
U
D
I
V
D
D
I
V
M
O
D
B
I
D
M
I
V
M
I
I
D
A
D
D
I
O
M
I
I
D
I
D
A
V
I
V
I
U
M
I
D
D
M
D
V
V
D
D
A
D
V
I
A
I
I
D
M
D
I
A
I
A
I
V
D
N
I
A
 

I
A
I
 

A
 

AL.14 

Page H3A 

FUSELAGE 

FRONT FUSELAGE 

Part Number Description on Mati. Spec. | Plate No. 
123456 

— INSULATION, CABIN (EG9.17.1) = = 

Spares for:— 

Bostic CS2558 ADHESIVE QR - 

EG9.17.23, BLANKET 1 _- 36/1 

EG9.17.25 BLANKET 1 = 36/2 

EG9.17.27 BLANKET 1 - 36/3 

EG9.17.29 BLANKET 1 - 36/4 

EGS9.17.31 BLANKET 1 - 36/5 

EG9.17.33 BLANKET 1 - 36/6 

EG9.17.35 BLANKET 1 - 36/7 

EG9.17.37 BLANKET 1 =- 36/8 

EG9.17.39 BLANKET 1 36/9 

EG9.17.41 BLANKET 1 — 36/10 

EG9.17.43 BLANKET 1 - 36/11 

EG9.17.45 BLANKET 1 - 36/12 

EG9.17.47 BLANKET 1 - 36/13 

EG9.17.49 BLANKET 1 - 36/14 

EG9.17.3 BLANKET 1 - 36/15 

EG9.17.51 BLANKET (Pre Mod.4470) 1 = 36/16 

EG9.17.89 BLANKET (Mod.4470) 1 - 36/17 

EG9.17.5 BLANKET 1 - 36/18 

EG9.17.7 BLANKET 1 - 36/19 

EG9.17.53 BLANKET 1 - 36/20 

EG9.17.55 BLANKET 1 36/21 

EG9.17.57 BLANKET 1 - 36/22 

EG9.17.59 BLANKET 1 = 36/23 

EG9.17.61 BLANKET 1 - 36/24 

EG9.17.63 BLANKET 1 - 36/25 

EG9.17.65 BLANKET 1 - 36/26 

EG9.17.67 BLANKET 1 - 36/27 

EG9.17.69 BLANKET 1 — 36/28 

EG9.17.71 BLANKET 1 - 36/29 

EG9.17.73 BLANKET 1 a 36/30 

EG9.17.75 BLANKET 1 - 36/31 

EG9.17.77 BLANKET 1 _ 36/32 

EG9.17.79 BLANKET 1 - 36/33 

EG9.17.81 BLANKET 1 7 36/34 

EG9.17.83 BLANKET 1 —- 36/35 

EG9.17.9 BLANKET 1 = 36/36 

€G9.17.11 BLANKET 1 - 36/37 

EG9.17.13 BLANKET 1 — 36/38 

EG9.17.15 BLANKET 1 — 36/39 

EG9.17.17 BLANKET 1 - 36/40 

EG9.17.191 BLANKET 1 = 36/41 

EG9.17.85 BLANKET 1 = 36/42 

EG9.17.87 BLANKET 1 _- 36/43 



AL.19 

AP101B-0418-3A Page H3B 

FUSELAGE 

FRONT FUSELAGE 

Part Number Description Ne, | Matl. Spec. | Plate No. 
123456 

EG9.80.563 INSULATION, passengers floor 1 ~ 36/44 

EB6.17.137 MAT, rubber 1 - 36/45 

EB6.17.135 MAT, rubber 1 - 36/46 

EG9.17.21 MAT, floor 1 - 36/47 

EB7.17.35 PAD, insulation (Pre—Mod 5513) 1 - 36/48 

EB7.17.37 PAD, insulation 1 ~ 36/49 

EA3.17.5339 PAD, insulation 1 — 36/50 

EA3.17.5341 PAD, insulation 1 - 36/51 

EA3.17.5349 PAD, insulation 1 - 36/52 

EA3.17.5385 PAD, insulation 1 - 36/53 

EA3.17.5387 PAD, insulation 1 ~ 36/54 

NOSE, UNDERCARRIAGE ASSEMBLY 
(EA9.40.1) (See page RB1) 

OXYGEN DEMAND SYSTEM, ASSEMBLY 
(EG9.71.1) (See page NAA1) 



AL.14 

Page H4 

FUSELAGE 

FRONT FUSELAGE 

Part Number Description pa Mati. Spec. Plate No. 

123456 

EG9.80.197 PITOT AND STATIC PIPES (See page NAC1) = = 

EG9.10.1 STRUCTURE, FRONT FUSELAGE (See page HA1) ~ - 

- TUNNEL, BOMB AIMER’S, ASSEMBLY - - 3/1 

(EG9.10.115) 

Spares for:— 

EA3.10.2311 COVER, hand pump 1 L59 3/2 

EG9.10.113 FAIRING, channel 1 - 3/3 

Attaching parts for EG9.10.113:— 

AS1248/2B Bolt, 4BA mushroom head 6 - 3/4 

EB6.10.333 PLATFORM, BOMB AIMER’S CHEST, AND 1 - 3/5 

CUSHION, ASSEMBLY 
Spares for:— 

EA3.10.2853 CUSHION 1 - 3/6 

Spares for:— 

708A PLATE, clinch 11 - 3/7 

N608 SOCKET 11 - 3/8 

EB6.10.329 PLATFORM, BOMB AIMER’S, ASSEMBLY 1 - 3/9 

Spares for:— 

EB6.10.319 SPIGOT 1 $92 3/10 

EB6.10.320 SPIGOT 1 $92 3/11 

- TUNNEL, ACCESSORIES, ASSEMBLY - = 3/12 

(EG9.10.117) 
Spares for:— 

EA3.10.2297 COVER, inner 1 - 3/13 

EA3.10.2303 GUARD, pedal 1 - 3/14 



A.L.21 

AP101B—0418-3A Page HA.1 

FUSELAGE 

FRONT FUSELAGE STRUCTURE 

Part Number Description Oy | Matl. Spec. | Plate No. 
123456 

— FRONT FUSELAGE STRUCTURE, ASSEMBLY = - 4/1 

(EG9.10.1) (EA3.10.1) 

Spares for:— 

a ALTERATIONS TO NAVIGATOR’S HATCH = - 

LONGERONS AND FORWARD 

AND AFT MEMBERS 

(EA3.10.6387) (Alt. R60/88) 
Spares for:— 

EA3.10.6417 ANGLE, LH 1 - 37/1 

EA3.10.6418 ANGLE, RH 1 - 37/2 

EA3.10.6419 ANGLE, LH 1 - 37/3 

EA3.10.6420 ANGLE, RH 1 - 37/4 

EA3.10.6421 ANGLE, LH 1 = 37/5 

EA3.10.6422 ANGLE, RH 1 = 37/6 

EA3.10.6427 . ANGLE, LH 3 - 37/7 
EA3.10.6428 . ANGLE, RH . _ 37/8 

EA3.10.6429 ANGLE, LH 1 - 37/9 
EA3.10.6430 ANGLE, RH 1 = 37/10 

EA3.10.65 . ANGLE, LH 1 - 37/11 

EA3.10.66 . ANGLE, RH 1 - 37/12 

EA3.10.6395 . ARCH, forward member (Pre—Mod 5349) 1 - 37/13 

EA3.00.5737 ARCH, forward member (Mod 5349) 1 a 

EA3.10,6399 ARCH, aft member (Pre—Mod 5349) 1 = 37/14 

EA3.00.5735 ARCH, aft member (Mod 5349) 1 = 

EA3.10.561 ARM, steady 23 - 37/15 

EA3.10.173 CLEAT 2 - 37/16 

EA3.10.171 CLEAT 2 - 37/17 

EA3,10.6415 DIAPHRAGM, LH 1 - 37/18 

EA3.10.6416 DIAPHRAGM, RH 1 - 37/19 

EA3.10.6501 DIAPHRAGM, LH 1 - 37/20 

EA3.10.6502 DIAPHRAGM, RH 1 = 37/21 

EA3.10.6503 DIAPHRAGM, LH 1 _ 37/22 

EA3.10.6504 DIAPHRAGM, RH 1 - 37/23 

EA3.10.6505 DOUBLING, LH 1 - 37/24 

EA3.10.6506 DOUBLING, RH 1 = 37/25 

EA3.10.6389 FRAME, bolt assembly (Pre—Mod 5349) 1 = 37/26 

EA3.00.5783 FRAME, bolt assembly (Mod 5349) 1 - 

Spares for:— 

EA3.10.6391 BLOCK, corner 2 - 37/27 

EA3.10.6393 BLOCK, corner 2 - 37/28 

EA3.10.1981 BLOCK 30 - 37/29 
EA3.10,161 FRAME, bolt, forward 1 - 37/30 

EA3.10.163 FRAME, bolt, aft 1 - 37/31 

EA3.10,165 FRAME, bolt, LH 1 - 37/32 

EA3.10.166 FRAME, bolt, RH 1 = 37/33 

AGS2008/E/1 . NUT, anchor, Ya” BSF thin 68 - 37/34 

Attachments for:— 

EA1.10,1029 Bolt, explosive 34 ~ 37/35 

EA3.10.6407 Bush 21 37/36 
EA3.10.6511 Bush 2 - 37/37 
A27LT Nut, thin, 7/16" BSF 34 si 37/38 

EA3.10.6411 Tube, distance 2 - 37/39 

EA3.10.6413 . Tube, distance 21 _ 37/40 
AGS2035L Washer, shakeproof 7/16°' BSF 34 - 37/38A 



AL.16 

D
V
D
 

V
D
I
D
I
I
V
I
D
 
V
I
V
I
D
 

D
V
U
D
D
M
I
D
I
I
A
I
I
I
I
 

D
D
 

D
u
U
m
U
U
m
U
U
m
U
D
D
W
D
I
I
M
I
I
I
A
I
D
A
I
I
A
I
I
D
I
I
A
D
I
A
D
I
A
D
I
A
I
A
I
A
I
?
A
D
 

Page HA.1A AP101B—0418-3A 
FUSELAGE 

FRONT FUSELAGE STRUCTURE 

Part Number Description on Mati. Spec. Plate No. 
123456 

EA3.10.6401 . . FITTING, forward, LH 1 = 38/1 
EA3.10.6403 . . FITTING, aft, LH 1 = 38/2 

Attachments for EA3.10.6401 and EA3.10.6403:— 

A59/7E . . Bolt, /4" BSF 3 - 38/3 
A59/5E . . Bolt, Ya" BSF 4 = 38/4 
A59/3E . . Bolt, Ya" BSF 4 = 38/5 
A25/3C . . Bolt, 2BA 5 = 38/6 
A27/CP . . Nut, 2BA, plain 5 - 38/7 
A27/EP . . Nut, Ya’ BSF, plain 11 = 33/8 
SP124/E . . Washer, thin 4 - 38/9 

SP125/E . « Washer, thick 4 - 38/10 

SP125/C . . Washer, thick 5 - 38/11 

EA3.10.6402 . « FITTING, forward, RH 1 “a 38/12 
EA3.10.6404 . . FITTING, aft, RH 1 Bs 38/13 

Attachments for EA3.10.6402 and EA3.10.6404:— 

| A59/7E . . Bolt, /4" BSF 3 = 38/14 
A59/5E . . Bolt, Ya" BSF 4 = 38/15 
A59/3E . . Bolt, Ya" BSF 4 = 38/16 
A25/3C . . Bolt, 2BA 5 = 38/17 

| A27/CcP . . Nut, 2BA, plain 5 = 38/18 
A27/EP . . Nut, Yq" BSF, plain 11 - 38/19 
SP124/E . . Washer, thin 4 - 38/20 

| S$P125/E . . Washer, thick 4 - 38/21 

SP125/C . . Washer, thick 5 - 38/22 

EA3.10,6513 . . GUSSET, LH 1 = 38/23 
EA3.10.6514 . . GUSSET, RH 1 = 38/24 
EA3.10.6433 . . LONGERON, escape hatch, LH 1 ~ 38/25 

EA3.10,6435 . . LONGERON, escape hatch RH 1 = 38/26 

EA3.10.45 . . LONGERON, member, LH 1 _ 38/27 
EA3.10.46 . . LONGERON, member, RH 1 ~ 38/28 
EA3.10.6497 . . PACKING 1 - 38/29 
EA3.10.6499 . . PACKING 1 = 38/30 
EA3.10.6481 . . PANEL, skin, LH 1 = 38/31 
EA3.10.6482 . . PANEL, skin, RH 1 = 38/32 
EA3.10.515 . . PANEL, skin 1 - 38/33 
EA3.10.1097 . . PANEL, skin 1 = | 38/34 
EA3.10.503 . . PANEL, skin 1 = 38/35 
EA3.10.1099 . . PANEL, skin 1 5 38/36 
EA3.10.519 . . PANEL, skin 1 - 38/37 
EA3.10.6431 . . PLATE, tie 1 = 38/38 
EA3.10.6432 . . PLATE, tie 1 = 38/39 
EA3.10.6515 . . REINFORCING, LH 1 = 38/41 
EA3.10.6516 . . REINFORCING, RH 1 = 38/42 
EA3.10.549 . . SEAL, pressure 1 - 37/41 

EA3.10.6489 . . SHIM 2 a 38/44 
EA3.10.6491 . . SHIM 2 ~ 38/45 
EA3.10.6493 . . SHIM 2 = 38/46 
EA3.10.6495 . . SHIM 2 - 38/47 
EA3.10.6397 . . STIFFENER 1 = 38/48 
EA3.10.6483 | . . STRAP, butt 2 - 38/49 
EA3.10.6485 . . STRAP, butt 2 = 38/50 
EA3.10.6487 . . STRAP, butt 2 - 38/51 
EA3.10.471 . . WEDGE, packing 10 - 38/52 



a
o
a
 

a
U
 
D
 

AL.19 

AP101B—0418-3A Page HA1B 
FUSELAGE 

FRONT FUSELAGE STRUCTURE 

Part Number Description ps Mati. Spec. | Plate No. 
123456 

EA3.10.391 ARM, steady, L.H., for escape hatch explosive bolt 1 EEDX90 4/2 

Attaching parts for EA3.10.391:— 

A61/2C . Bolt, 2BA, hex. head 2 - 4/3 

AGS2001/C/3 Nut, stiff, 2BA 2 > 4/4 

EA3.10.392 AR\M, steady, R.H., for escape hatch explosive bolt 1 EEDX90 4/5 

Attaching parts for EA3.10.392:— 

A61/2C Bolt, 2BA, hex. head 2 = 4/3 

AGS2001/C/3 Nut, stiff, 2BA 2 = 4/4 

EA3.10.561 . ARM, steady, for escape hatch explosive bolt 24 L72 4/6 

Attaching parts for EA3.10.561:— 

A25/3C Bolt, 2BA, hex. head (at 2 positions) 2 - 4/7 

A61/2C Bolt, 2BA, hex. head (at 6 positions) 2 - 4/8 

A61/3C Bolt, 2BA, hex. head 2 = 4/9 

A27/CP Nut, 2BA, plain (at 2 positions) 2 = 4/10 

AGS2001/C/3 Nut, stiff, 2BA 2 - 4/11 

EA3.10.2551 ARM, steady, L.H., for escape hatch explosive bolt 1 L72 4/12 

Attaching parts for EA3.10.2551:— 

A61/3C Bolt, 2BA, hex. head 2 - 4/13 

AGS2001/C/3 Nut, stiff, 2BA 2 - 4/14 

EA3.10,2552 ARM, steady, R.H., for escape hatch explosive bolt 1 L72 4/15 

Attaching parts for EA3.10.2552:— 

A61/3C Bolt, 2BA, hex. head 2 _ 4/13 

AGS$2001/C/3 Nut, stiff, 2BA 2 - 4/14 

EA3.10.2583 ARM, steady, for escape hatch explosive bolt Ki EEDX90 4/16 

Attaching parts for EA3.10.2583:— 

A61/3C Bolt, 2BA, hex. head 2 - 4/17 

AGS2001/C/3 Nut, stiff, 2BA 2 - 4/18 

EA3.10,2584 ARM, steady, for escape hatch explosive bolt 3 EEDX90 4/19 

Attaching parts for EA3.10.2584:— 

A61/3C Bolt, 2BA, hex. head 2 _ 4/17 

AGS2001/C/3 Nut, stiff, 2BA 2 _ 4/18 

EA1.10.1029 BOLT, special, navigator's escape hatch 34 L40 4/20 

EA3.10.2581 . BRACKET, hinge 1 L40 4/21 

Attaching parts for EA3.10.2581 :— 

AS1242/4c Bolt, 2BA, csk head 2 - 4/22 
or 

AS1242/5C Boit, 2BA, csk head 2 - 4/23 

AS1242/6C Bolt, 2BA, csk head 2 - 4/24 

or 

AS1242/7C . Bolt, 2BA, csk head 2 - 4/25 

AGS2001/C/1 Nut, stiff, 2BA 4 - 4/26 

$P13/C . Washer, 2BA plain 4 - 4/27 

EA1.20.1033 . Washer, special 8 Lam. Alum. 4/28 



A.L.21 

Page HA2 

FUSELAGE 

FRONT FUSELAGE STRUCTURE 

Part Number Description as Mati. Spec. Plate No. 
123456 

EA3.10.2582 . BRACKET, hinge 1 L40 4/29 

Attaching parts for EA3.10.2582:— 

AS1242/4C . Bolt, 2BA, csk head 2 - 4/22 

or 
AS1242/5C . Bolt, 2BA, csk head 2 - 4/23 

AS1242/6C . Bolt, 2BA, csk head 2 - 2/24 

or 
AS1242/7C . Bolt, 2BA, csk head 2 - 4/25 

AGS2001/C/1 . Nut, stiff, 2BA 4 - 4/26 

SP13/C . Washer, 2BA, plain 4 - 4/27 

EA1.20.1033 . Washer, special 8 Lam. 4/28 

Alum. 

EA1.10.1163 . BUSH, navigator’s escape hatch explosive bolt 21 L40 4/30 

or 
EA3.10.6407 . BUSH, navigator’s hatch explosive bolt 21 

EA1.10.1165 . BUSH, navigator’s escape hatch explosive bolt 11 L40 4/31 

or 

EA3.10.6409 . BUSH, navigator’s hatch explosive bolt 11 - 

EA3.10.3021 . CAP, sealing, for escape hatch pivot 2 L40 4/32 

EA3.10.3019 . COLLAR, sealing, for escape hatch pivot 2 L40 4/33 

EA1.10.939 . DOOR, NOSE UNDERCARRIAGE, PORT, GROUP 1 ~ 5/1 

(Supplied to Part No. EA3.00.149 
spares purposes} 

Spares for:— 

EA1.10.957 . . BLOCK, catch 2 - 5/2 

Attaching parts for EA1.10.957:— 

EA1.10.961 . . Bolt, special 4 - 5/3 

EA1.10.963 . . Shim 7 - 5/4 

SP47/C . . Washer, 2BA, spring 4 - 5/5 

EA1.10.1367 . . BRACKET, door pick-up 1 - 5/6 

Attaching parts for EA1.10.1367:— 

EA1.10.2707 . . Bolt, special (Make from A25/3C) 8 - 5/7 

EA1.10.1369 . . Shim 1 ~ 5/8 

EA1.10.1271 . . HINGE (Make from AS1880 Ref. 28N/9486785) 1 ~ 
EA1.10.1413 . . HINGE 1 - 
EA1.10.955 . . PAD, rubber 1 - 5/9 

EA1.10.2655 . . PAD, stop 1 ~ 5/10 

EA3.10.2811 . . SEAL, ‘P’ (Pre—Mod 5282) 1 - 5/13 

(Make from EEAS122) (26FZ/4756) 
EA3.10.6583 . . SEAL, ‘P’ (Mod 5282) 1 - 5/13 

(Make from EEAS844) (26F2/6147755) 
Attaching parts for EA3.10.2811 and 6583:— 

AGS2001/A/1 . . Nut, stiff, 6BA 16 - 5/14 
A33/A12 . . Screw, 6BA, csk head 16 - 5/15 

EA1.10.949 . . SHIM 1 Light 5/11 
Alloy 

EA1.10.2065 . . SPUR 1 = 5/12 



“
4
 
e
 a
w
v
a
D
 

bes
 

ee
e)
 

A.L.15 

AP.101B—0418—3A Page HA3 
FUSELAGE 

FRONT FUSELAGE STRUCTURE 

Part Number Description ro Matl. Spec. Plate No. 
123456 

EA1.10.2513 . STRIP, securing 1 = 5/16 
EA1,10.2515 . STRIP, securing 1 - 5/17 

EEAS6C . WASHER, cap 2 DTD.124A 5/18 

EA1.10.940 DOOR NOSE UNDERCARRIAGE STARBOARD 1 — 5/19 
GROUP 

(Supplied to Part No. EA3.00,150 for 

spares purposes) 

Spares for:- 

EA3.10.3129 BLOCK, nose wheel door latch 1 = 5/20 

Attaching parts for EA3.10.3129:- 
EA1.10.983 . Bolt, special 2 =- 5/21 

SP47C . Washer, 2 BA spring 2 a 5/22 

EA1.10.1367 BRACKET, door pick-up 1 - 5/6 
Attaching parts for EA1.10.1367 :- 

EA1.10.2707 . Bolt, special (make from A25/3C) 8 - 5/7 

EA1.10.1369 . Shim 1 - 5/8 

EA1.10.2071 BRACKET, roller 1 = 5/23 
Attaching parts for EA1.10.2071:- 

A25/3C Bolt, 2 BA hex head 2 - 5/24 

A27CP . Nut, 2 BA plain - 5/25 

EA1.10.2077 . Washer, special 2 - 5/26 

EA3.10.3085 BRACKET, spring seating 1 L.40 5/27 

Attaching parts for EA3.10.3085:- 

A25/3C Bolt, 2 BA hex head 2 _ 5/28 

AGS2002C1 . Nut, stiff, 2BA 2 - 5/29 

SP16C . Washer, 2 BA plain 2 5/30 

EA1.10.1272 HINGE, assembly (Make from AS1880 Ref 1 5/31 
28N/9486785) 

EA1.10,.1414 HINGE 1 - 5/32 

EA3.10.3193 HOOK, door latch forward 1 §.11 5/33 
Attaching parts for EA3.10.3193:- 

EA1.10,971 . Pin pivot 1 5/34 

EA1.45.989 . Shim 1 _ 5/35 

EA3.10.3239 HOOK, door latch aft 1 $.11 5/36 
Attaching parts for EA3.10.3239:- 

EA3.10.3375 Packing 5 L.72 5/37 

EA1.10.971 . Pin, pivot 1 ~ 5/38 

SP15G . Washer, 5/16” BSF plain 1 = 5/39 

EA1.10.955 PAD, rubber 1 - 5/9 

EA1.10.1725 PLATE, cover 1 - 5/40 
Attaching parts for EA1,10.1725:- 

A33B12 . Screw 4 BA c’sk head 2 - 5/41 

EA3.10.3211 ROD CONNECTING NOSE UNDERCARRIAGE 1 - 5/42 

DOOR HOOKS ASSEMBLY 
Consisting of:- 

EA3.10.3083 COLLAR, spring adjusting 1 L.40 5/43 

EA3.10.3207 FORK-END 1 $.96 5/44 

EA3.10.3213 FORK-END 1 $.96 5/45 
A27CP NUT, 2 BA plain 2 - 5/46 

A27CPL NUT, 2 BA plain L.H. 1 ad 5/47 

EA3.10.3209 . ROD,connecting 1 $.96 5/48 

EA3.20.2271 . SPRING 1 DTD239A 5/49 
Attaching parts for EA3.10.3211:- 

AGS899/1 Collar, shackle pin 2 = 5/50 

SP4Y/A7 Pin, shackle 2 = 5/51 

SP90A2 Pin, split 2 = 5/52 



A,L.15 

Page HA4 
FUSELAGE 

FRONT FUSELAGE STRUCTURE 

Part Number Description at Matl. Spec. | Plate No. 
123456 

EA1.10.2075 . ROLLER 1 = 5/53 

Attaching parts for EA1.10,.2075:- 

EA1,10.2073 . Pin 1 oa 5/54 

EA3.10,2811 . SEAL, ‘P’ (Pre-Mod 5282) (Make from 1 - 5/13 

EEAS122) (26FZ/4756) 

EA3.10.6583 . SEAL, ‘P’ (Mod 5282) (Make from 1 - 5/13 

EEAS844) (26F2Z/6147755) 

Attaching parts for EA3.10.2811 and EA3.10.6583:- 

AGS2001A1 . Nut, stiff,6 BA 16 - 5/14 

A33A12 . Screw, 6 BA c’sk head 16 - 5/15 

EA1.10.949 . SHIM 1 Light 5/11 

Allov 

EA1.10.2145 . STRIP, securing seal 1 - 5/55 

£A1.10.2515 . STRIP, securing seal 1 - 5/17 

EEAS6C . WASHER, cap 2 DTD124A 5/18 

EA1.10.1189 DOOR, access, hydraulic reservoir 1 L.72 5/56 

- DOOR EQUIPMENT WITH A.D.F. LOOP AERIAL = _ 6/1 

INSTALLATION (EG9.10.109) 

Spares for:- 

A25/7J . BOLT, 3/8” BSF hex head door hinge attachment 2 - 6/2 

EEAS136 BRACKET, bonding lead attachment 2 L.72 6/3 

EG9.82.99 DOOR EQUIPMENT HATCH AND STRUCTURE 1 - 6/4 

FOR A.D.F, LOOP AERIAL GROUP 

Spares for:- 

EG7.10.227 BLOCK, insulation 1 Tufnol 6/5 

EA9.11.1681 BRACKET, jury strut pivot 1 L.72 6/6 

EA1.10.511 LINK, connecting 2 ~ 6/7 

Attaching parts for EA1.10.511:- 

SP4Y/B2 Pin, shackle 1 - 6/8 

SP90C4 Pin, split 1 _ 6/9 

AS2866P LOCK 1 = 6/10 

Spares for:- 

FGS50 KEY 1 _ 

or 
FFE4 KEY 

Attaching parts for AS2866P:- 

EA1.10.2421 . Ring, packing 1 L.72 6/11 

A33B12 . Screw, 4 BA c’sk head 11 - 6/12 

EA3.82.363 PANEL, dielectric 1 6/13 

EA3.82.379 PANEL, equipment access 1 L.72 6/14 

EA1.10.2423 . PANEL, removable 1 L.72 6/15 

Attaching parts for EA1.10.2423:- 

AS1248/1/2B Bolt, 4 BA mushroom head 26 - 6/16 

EA1.10.549 . ROD, door lock 2 L.64 6/17 

EA3.82.381 . SEAL, dielectric panel 1/16” thick 1 Neo-K-Tex 6/18 

EA1.10.2425 . STRIP, sealing 1/2" wide 1 - 6/19 

(Make from EEAS141/1, Ref 12713) 

EEAS237/11A . WASHER, ‘D* 1 L.72 6/20 



~ 

a i, 

A.L.10 

AP.101B—0418—3A Page HAS 

FUSELAGE 

FRONT FUSELAGE STRUCTURE 

Part Number Description NO. | Mati. Spec. Plate No. 
123456 Off 

- FRAME HATCH MODIFICATION (EA3.82.391) = - 6/21 

Spares for:- 

EA3.82.395 BRACKET, for plate L.H. 1 L.27 6/22 

EA3,82.397 BRACKET, for plate R.H. 1 L.72 6/23 

EA3.82,393 PLATE, strut roller slot 1 L772 6/24 

HINGES ATTACHMENT TO FUSELAGE - - 6/25 

ASSEMBLY (EA3.82.399) 

Spares for:- 

EA3.82.401 BRACKET, hinge assembly 1 - 6/26 

EA3.82.402 BRACKET, hinge assembly 1 - 6/27 

EA3.82.409 PLATE, lipped 1 - 6/28 

EA3.82.415 ROLLER 2 L.40 6/29 

Attaching parts for EA3.82.415:- 

EA3.82.411 Bolt, special 2 BA 1 L.40 6/30 

A27CS Nut, 2 BA slotted 1 = 6/31 

SP90C7 . Pin split 1 _ 6/32 

EA3.82.413 Tube, distance 3/8" o/d x 17 SWG 1 L.62 6/33 

SP15E Washer, 1/4” BSF plain 8 sad 6/34 

EA3.82.543 . SHIM, laminated 4 Alum Alloy 6/35 

AGS2001J3 . NUT, stiff, 3/8‘ BSF door hinge bolt attachment 2 - 6/36 

EA3.82.421 . STRUT, door assembly 1 - 6/37 

Attaching parts for EA3.82.421:- 

A25/9E Bolt, 1/4” BSF hex head 1 - 6/38 

A27CS Nut, 2 BA slotted 1 - 6/39 

A27ES Nut, 1/4” BSF slotted 1 — 6/40 

SP90C7 Pin split 2 - 6/41 

EA9,11.1677 . Roller 1 T.45 6/42 

EA9.11.1679 . Tube distance 1 T.35 6/43 

EEAS27/46EU . Washer, special 4 $.515 6/44 

EA3.10.1401 DOOR MAIN ENTRANCE ASSEMBLY 1 - 7/1 

(File door skin line until door fits freely 

in the frame clearance around door skin 

line 0"",100{0°".020) 

Spares for:- 

EA1.10.1143 BOLT, assembly door forward 1 - 7/2 

EA1.10.1145 BOLT, assembly door aft 1 - 7/3 

EA3.10.2313 FAIRING, handle internal 1 - 7/4 

Attaching parts for EA3.10.2313:- 

AS1248/2C Bolt, 2 BA mushroom head 13 = 7/5 

EA1.10,1785 HANDLE, door internal 1 ~ 7/6 

Attaching parts for EA1.10.1785:- 

AS1248/2C Bolt, 2 BA mushroom head 1 - 7/7 

AGS585C Washer, 2 BA spring 1 - 7/8 

SP13C Washer, 2 BA plain 1 _ 7/9 

AS2549 HANDLE, door outer 1 - 7/10 

EA1.10.813 . LEVER, cranked forward 1 DTD1244 7/11 

Attaching parts for EA1,10.813:- 

A25/6C Bolt, 2 BA hex head 1 = 7/12 

EA1,10.1149 Tube, distance 1 - 7/13 



a
u
D
D
 

a
w
w
 

o
e
 

Oe
 

A.L.15 

Page HA6 
FUSELAGE 

FRONT FUSELAGE STRUCTURE 

Part Number Description oe Matl. Spec. | Plate No. 
123456 

EA1.10.1337 LEVER, cranked aft 1 DTD124A 7/14 

Attaching parts for EA1,10.1337:- 

A25/6C . Bolt, 2 BA hex head 1 ~ 7/12 

EA1.10.1149 . Tube distance 1 = 7/13 

EA1,10.821 LINK, coupling crank lever to door handle 1 - 7/15 

Attaching parts for EA1,10.821:- 

SP4Y/B4 Pin shackle 2 - 7/16 

SP90A3 . Pin split 2 - 7/17 

SP13C . Washer, 2 BA plain 2 _ 7/18 

AS2864P LOCK, flush fitting door 1 - 7/19 

Spares for:- 

FGS50 KEY 1 - 

or 
FFE4 KEY 

Attaching parts for AS2864P:- 

AS1248/1B Bolt, 4 BA mushroom head 4 = 7/20 

A33/B20 Screw, 4 BA c’sk head 11 = 7/21 

EA1,10.1319 PLATE, swivel door strap 1 L.72 7/22 

EA1,10,1651 SEAL, cabin weather (Make from 32C/652) A/R - 

_ . STOWAGE FOR UNDERCARRIAGE FLAP - - 

AND BOMB DOOR LOCK PINS 

(CM.015) 
Consisting of:- 

CMO15FIG2 PANEL, stowage mounting 1 - 

CMO15FIG3 PLATE, backing 1 ~ 

CMO15FIG4 POCKET, and flap 1 - 

Attaching parts for CM015FIG2, CM015FIG3 and 

CMO15F1G4:- 
AS2923/1/2C . Bolt, mushroom head 2 BA 6 - 

4101—10—1/2 . Screw, PK 4 _ 

AGS2001C1 . Nut, stiff 2 BA 6 = 

SP10C . Washer 12 = 

EA3.83,.299 LOCK, undercarriage safety (Ref only) - - 

EA3.83.175 LOCK, flap switch (Ref only) = = 

EA3.83.151 . LOCK, bomb door (Ref only) ~ - 

EA3.10.2813 STRAP, support strut stowage 1 _ 7/23 

EA3.10.1459 . TUBE, stay door prop 1 - 7/24 

EA3.10.157 FRAME, bolt navigator’s escape hatch 1 - 8/1 

or 
EA3. 10.6389 FRAME, bolt navigator’s escape hatch (Pre Mod 5349) 1 - 

EA3.00.5783 FRAME, bolt assembly (Spares for EA3.10.6389) 

(Mod 5349) 

EA1.10.1153 HANDLE, main door jettison 1 L.40 7/25 

Attaching parts for EA1.10.1153:- 

AS1248/5B Bolt, 4 BA mushroom head 1 - 7/26 

AGS2035B Washer, 4 BA shakeproof 1 = 7/27 



F
O
 

A.L.15 

AP101B—0418—3A Page HAGA 
FUSELAGE 

FRONT FUSELAGE STRUCTURE 

Part Number Description poe Matl. Spec. Plate No. 
123456 

EA3.00.5325 HATCH NAVIGATOR’S ESCAPE ASSEMBLY 1 - 8/2 

(EA3.10.6301) (Pre-Mod 5349) 
Spares for:- 

1240 BLOCK, terminal 1 oe 8/3 

Attaching parts for 1240:- 

A33A20 . Screw, 6 BA c’sk head 2 - 8/4 

EA3.81.5849 CABLE ASSEMBLY N417, FROM T/B ON 1 - 

BLANKING PLATE, TO BUTT 

CONNECTOR GROUP 

Consisting of:- 

UNITERSIL20 CABLE, unitersil 20 QR - 

CD2313 . CONNECTOR, butting 2-way 1 - 

EEAS146/12 . SLEEVE, binding, 1/2" long OR = 

EEAS146/20 . SLEEVE, ident, 3/4” long QR ~ 

EEAS146/12 . SLEEVE, ident 1“ long QR a 

5X/6958 . TAG, ring tongue - 

EA3.10.6109 CHANNEL, butt connector 1 L.72 8/5 
Attaching parts for EA3.10.6109:- 

A25/2C Bolt, 2 BA hex head 4 - 8/6 

AGS2001C1 . Nut, stiff 2 BA 4 _ 8/7 

SP16C . Washer, 2 BA plain 4 - 8/8 

MARTIN BAKER 
MB/EU320EE . CLIP, safety harness stowage 4 - 8/9 

Attaching parts for MB/EU320EE - 

A25/5B . Bolt, 4BA hex head 4 - 8/10 

AGS2001B1 . Nut, stiff 4 BA 4 ~ 8/11 
EA3.10.2277 Piece packing 1 LFS21 8/12 

EA3.10.2281 . Piece packing 2 LFS21 8/13 

SP15B . Washer, 2 BA plain 4 - 8/14 

— 



A.L.15 

Page HAGB 
FUSELAGE 

FRONT FUSELAGE STRUCTURE 

Part Number Description On Matl. Spec. Plate No. 

123456 



AL.10 

AP101B—0418—-3A 
Page HA7 

FUSELAGE 

FRONT FUSELAGE STRUCTURE 

Part Number Description peas Matl. Spec. Plate No. 
123456 

MARTIN CLIP, parachute harness stowage 4 - 8/15 
BAKER 

MB/EU/321/EE 

Attaching parts for MB/EU/321/EE:— 
A25/5B Bolt, 4BA, hex. head 4 - 8/16 
AGS2001/B/1 Nut, stiff, 4BA 4 ~ 8/17 
EA3.10.2275 Piece, packing 1 LFS21 8/18 
EA3.10.2279 Piece, packing (at 2 positions) 2 LFS21 8/19 
EA3.10.6135 Piece, packing (at 2 positions) 1 LFS21 8/20 
SP15/B Washer, 4BA, plain 4 - 8/21 

EA6.10.2683 CURTAIN, window blackout 2 - 8/22 
EA6.10,2589 FAIRING, canopy 1 L72 8/23 
EB7.10.5093 FORK-END (Mod 5093) 1 $94 8/24 

Attaching parts for EB7.10.5093:— 
AGS2001/C/1 Nut, stiff, 2BA 1 - 8/25 
SP15/C Washer, 2BA, plain 1 - 8/26 

EA3.80.6659 EYEBOLT (Mod 5093) 1 - 
EA3.10,6111 HOLDER, spigot 1 L65 8/27 

Attaching parts for EA3.10.6111:— 
A25/4E Bolt, 1/4" BSF hex. head 2 - 8/28 
SP16/E Washer, 1/4” BSF plain 2 - 8/29 

EA3.10.111 PLATE, window securing 1 L72 8/30 
Attaching parts for EA3.10.111:— 

AGS2001/C/1 Nut, stiff, 2BA 48 - 8/31 
EEAS1/1C Screw, 2BA, 120 deg csk. head 42 $96 8/32 
EEAS1/2C Screw, 2BA, 120 deg csk. head 6 $96 8/33 
SP15/C Washer, 2BA, plain 48 — 8/34 

EA3.10.6275 PLATE, window securing 1 L72 8/35 
Attaching parts for EA3.10.6275:— 

AGS2001/C/1 Nut, stiff, 2BA 48 - 8/36 
EEAS1/1C Screw, 2BA, 120 deg csk. head 46 $96 8/37 
EEAS1/2C . Screw, 2BA, 120 deg csk, head 2 S96 8/38 

SP15/C . Washer, 2BA, plain 48 - 8/39 

EA3.10.3765 PLATE, blanking, periscope 1 L40 8/40 

EA3,10.6121 RING, packing 1 L72 8/41 

EA3.10.6137 RING, packing, 3/32” thick 1 Langite 8/42 

EA3.10.6247 RING, packing, 1/32” thick 1 Langite 8/43 
EEAS1/1C SCREW, 2BA, 120 deg, csk. head, canopy fairing 10 $96 8/44 

EEAS1/2E SCREW, 1/4" BSF, 120 deg, csk. head, canopy fairing 2 S96 8/45 

EA3.10.309 . SEAL, rubber strip, 38" long (Make from Ref. 208) 2 - 8/46 

EA3.10,311 SEAL, rubber strip, 64" long (Make from Ref. 208) 1 _ 8/47 

EA3,10.313 SEAL, rubber strip, 61° long (Make from Ref. 208) 1 - 8/48 

EA3.80.1787 STRIP, securing, window curtain 2 L72 8/49 

Attaching parts for EA3.80.1787:— 

AS1246/1B Bolt, 4BA, round head 3 ~ 8/50 
AGS2001/B/1 Nut, stiff, 4BA a - 8/51 

EA3.10.6099 SPIGOT, screwed, 3/8" BSF 2 $96 8/52 
EA3.10.305 WINDOW, perspex, 0” .5 thick 2 DTD846 8/53 

Attaching parts for EA3.10.305:— 

EA3.10.985 Bush, rubber 20 Natural 8/54 

Rubber 

SH35/45 

AGS2001/C/1 Nut, stiff 20 = 8/55 
EEAS1/6C Screw, 2BA, 120 deg, csk. head 20 $96 8/56 

EA3.10.307 Seat, rubber 2 Natural Rubber i 8/57 

$H35/45 

SP15/C Washer, 2BA, plain 20 - 8/58 



D
u
U
u
D
m
D
U
D
I
V
D
D
I
D
M
D
I
I
V
I
I
I
I
I
D
I
D
N
I
A
I
I
A
I
A
A
I
A
A
 

AL.16 

Page HA7A AP101B—0418—-3A 

FUSELAGE 

FRONT FUSELAGE STRUCTURE 

Part Number Description on Mati. Spec. Plate No. 

123456 

- HATCH, NAVIGATOR’S ASSEMBLY - - 

Comprising:— 

EA3.00.5713 HATCH, NAVIGATOR'’S 1 - 39/1 

(Spares for EA3.10.6301 

modified to EA3.10.6461) 

(Alt R60/44) (Mod 5349) 
EA3.00.5793 KIT, LOOSE EQUIPMENT FOR NAVIGATOR'’S i _ 

HATCH (LOOSE EQUIPMENT KIT 

IS ESSENTIAL REQUIREMENT 

WITH HATCH) (Mod 5349) 

Comprising:— 

TYPE B No. 1 BLOCK, terminal 1 - 39/2 
EEAS1/1C BOLT 10 - 39/3 

AS1246/1B BOLT 6 = 39/4 

A25/1B BOLT = - 39/5 
EA3.10.6477 BOLT, special 68 - 39/6 

EA3.81.5849 CABLE, assembly 1 39/7 

AS3180/4B CLIP 'P” 3 - 39/8 

EA6.10.2683 CURTAIN 2 - 39/9 

EA6.10,2589 FAIRING, canopy 1 =e 39/10 

EB7.10.5093 FORK-END 1 - 39/11 

AGS2007C1 NUT, anchor 10 = 39/12 

AGS2001C1 NUT, stiff 2 - 39/13 

AGS2001B1 NUT, stiff 6 = 39/14 

EA3.80.1787 PLATE 2 L72 x 20 SWG 39/15 
AS$2230-303 RIVET 20 = 39/16 

ND SCREW, hook 8 - 39/17 

A33A20 SCREW 2 = 39/18 

EEAS1/2E SCREW 2 - 39/19 

A33B6 SCREW 4 - 39/20 

EA3.10.309 SEAL, rubber (Make from 26FZ/208-EEAS74) 2 - 39/21 

EA3.10.311 SEAL, rubber (Make from 26FZ/208-EEAS74) 1 = 39/22 

EA3.10.313 SEAL, rubber (Make from 26FZ/208-EEAS74) 1 - 39/23 

SP15C WASHER 2 - 39/24 

SP15B WASHER 3 - 39/25 

ND WIRE, 8" long 4 - 39/26 

(For installation details of the above 

refer to drawings EA3.10.6301 and 

EA3.10.6461) 



AL.16 

AP101B-0418-3A Page HA7B 
FUSELAGE 

FRONT FUSELAGE STRUCTURE 

Part Number Description an Mati. Spec. Plate No. 
123456 



AL.19 

Page HAS AP101B—0418—3A 

FUSELAGE 

FRONT FUSELAGE STRUCTURE 

Part Number Description on Mati. Spec. Plate No. 

123456 

= HOOD, COUPE, ASSEMBLY TO FUSELAGE = - 9/1 

(EA3.10.3481) 

Spares for:— 

EA3.10.2085 BOLT, special, explosive hood fixing 2 L40 9/2 

EA3.10.2221 BOLT, special, explosive hood fixing 27 L40 9/3 

EA1.10.1035 BUSH, coaming tube explosive bolt 31 L40 9/4 

EA1.10.1167 BUSH, coaming tube explosive bolt entry 2 L40 9/5 

EA1.10.1169 BUSH, coaming tube explosive bolt entry 30 L40 9/6 

EA1.10.1435 BUSH, coaming tube explosive bolt 1 L40 oF 

EA3.00.509 HOOD, COUPE, C/W EDGE, MEMBER, GROUP 1 - 9/8 

(EA3.15.125) 

Spares for:— 

EA3.10.3479 BRACKET, hinge 1 L40 9/9 

Attaching parts for EA3.10.3479:— 

AS1242/18C Bolt, 2BA, csk. head 2 _ 9/10 

AS1242/3E Bolt, 1/4" BSF, csk. head 2 ~ 9/11 

A27/CT Nut, 2BA, thin 2 _ 9/12 

EA3.10.3061 Shim 2 Lam 9/13 

Alum 

EA3.10.3063 Shim 2 Lam 9/14 

Alum 

$P13/C Washer, 2BA, plain 2 - 9/15 

EA3.10.3480 BRACKET, hinge 1 L40 9/16 

Attaching parts for EA3.10.3480:— 

AS1242/18C Bolt, 2BA, csk. head 2 - 9/17 

AS1242/3E Bolt, 1/4’ BSF, csk. head 2 - 9/18 

A27/CT Nut, 2BA, thin 2 -- 9/19 

EA3.10.3061 Shim 2 Lam 9/20 
Alum 

EA3.10.3063 Shim 2 Lam 9/21 

Alum 

SP13/C . « . Washer, 2BA, plain 2 - 9/22 

EA6.10.2587 FAIRING, canopy, forward section 1 L72 9/23 

Attaching parts for EA6.10.2587:— 

AS1242/13C Bolt, 2BA, csk. head 6 - 9/24 

EAG.10.2679 STRIP, rubber (Make from 32C/537) QR Linatex 9/25 

or 
EA2.10.661 Strip, rubber QR Natural 9/26 

Rubber 

EA3.15.115 HOOD, ASSEMBLY 1 - 9/27 

Spares for:— 

EA1,15.9 BRACKET, fastener 1 L40 9/28 

EA1,15,13 BRACKET, hinge 1 L40 9/29 

EA3.15.95 BUSH, rubber, for attachment screws 148 Natural 9/30 

Rubber 

EA1.81.689/1 CABLE, ASSEMBLY, N47A, HEATED 1 - 9/31 

WINDSCREEN TO COUPE BREAK, 

GROUP 

Consisting of:— 

DUPREN 6 CABLE, dupren 6 QR = 

1252 PLUG, 2 way, type R 1 - 

oa SLEEVE, No. 1 x 3/4" 4 - 

- SLEEVE, No. 2 x 3/4” 2 - 



AL.18 

AP1018—0418-3A Page HAQ 

FUSELAGE 

FRONT FUSELAGE STRUCTURE 

Part Number Description pes Mati. Spec. Plate No. 
123456 

SLEEVE, No.3 x 1" 1 - 

TYPE R No.3 SOCKET, 2-way, type 2 1 ~ 

EA1.15.19 EYE-BOLT, 2 BA 1 DTD126A 9/32 

Attaching parts for EA1.15.19:— 

A25/6C Bolt, 2 BA hex. head 1 - 9/33 

A27/CP Nut, 2 BA plain 1 _ 9/34 

EA3.15.129 LANDING, door (D.V. window) | L72 9/35 

Attaching parts for EA3.15.129:— 

AS1242/13B Boit, 4 BA c’sk head 20 ~ 9/36 
AS1242/14B Bolt, 4 BA c’sk head 4 ~ 9/37 

A27/ET Nut, 4 BA thin 4 - 9/38 

AGS$2002/B/1 Nut, stiff, 4 BA 20 - 9/39 

EA1.15.17 NUT, knurled, 2 BA 1 L40 9/40 

EA3.15.107 RING, packing, perspex door landing 1 L40 9/41 

EA3.15.133 RING, sealing, door landing 1 C72 9/42 

EA3.15.87 SEALING, rubber, between edge member and 1 Natural 9/43 

hood, 1/16" x 1-1/4" x 216" Rubber 

long (Make from 32C/271) 

EA3.15.135 SEAL, rubber, 1/32” thick, door landing, 1 SH30 9/44 

inboard 

EA1.15.23 SPRING, 20 SWG 1 Spring 9/45 

Steel 

EA3.15.131 WASHER, sealing, door landing, outboard 1 Rubber 9/46 

$H30/40 

EA3.15.105 WINDOW, DIRECT VISION, GROUP 1 - 10/1 

{PRE MOD.4333) 

Consisting of:— 

AS1242/13B BOLT, 4 BA c'sk head 10 - 10/2 

AS1242/14B BOLT, 4 BAc'sk head 6 - 10/3 

EA1.15.161 BRACKET, fastener 1 L40 10/4 

EA1.15.163 BRACKET, hinge, c/w bushes 1 L65 10/5 

A27/ET NUT, 4 BA thin 16 - 10/6 

EA1.15.173 PACKING, fastener bracket 1 iam. 10/7 

Alum. 

EA1.15.175 PACKING, hinge bracket 1 Lam. 10/8 

Alum. 

EA3.15.69 PANEL, c/w elements 1 Glass 10/9 

EA1.15.151 PLATE, 16 SWG 1 Lv 10/10 

EA3.15.127 RING, panel frame 1 LFS26 10/11 

EA1.15.145 RING, rubber insulator 1 SH40 10/12 

EA1.15.147 RING, rubber sealing 1 SH40 10/13 

EA1.15.155 RING, rubber sealing 1 Rubber 10/14 

EA1.15.157 RING, clamping 1 L72 10/15 

EA3.15.111 TERMINAL 4 BSS249 10/16 



By
 

AL.18 

Page HA10 

FUSELAGE 

FRONT FUSELAGE STRUCTURE 

Part Number Description No. | Mati Spec. | Plate No. 
123456 

EA3.15.139 WINDOW, DIRECT VISION, GROUP 1 - 10/17 

(MOD.4333) 

Spares for this group are identical to those 

for Part No.EA3.15.105 on page HAY, 

except for the following deletions and 

additions:— 

Delete:— 

EA3.15.69 PANEL, c/w elements 1 Glass 10/9 

Add:— 

BOSTIC No.3 ADHESIVE (SAS4746) QR | OTD900-4418 10/35 

EA3.15.137 PANEL, c/w elements 1 Glass 10/18 

AHO.18822/15 . RING, sealing (SAS4746) 1 - 10/36 

EA3.10.2223 MEMBER, edge, coupe hood 1 = 10/19 

Spares for: — 

EEAS603/J NUT, anchor, floating, double lug 32 = 10/34 

EA3.10.3451 PLATE, attachment, port 1 L72 10/20 

EA3.10.3453 PLATE, attachment, starboard 1 L72 10/21 

EA3.10.3455 PLATE, attachment, rear 1 L72 10/22 

EA3.10.3457 . PLATE, attachment, front 1 72 10/23 

EA3.10.2249 SEAL, rubber, coaming tube to canopy, 1/8" x QR Linatex 10/24 

1-1/4" (Make from 32C/519) 

EA3.10.2251 SEAL, rubber, coaming tube to canopy, 1/16" x QR Linatex 10/25 

1-1/4" (Make from 32C/271) 

EA3.10.2245 TUBE, COAMING, COUPE, GROUP 1 - 10/26 

Spares for:— 

EA3.16.5025 BRACKET, eye-balt, pilot’s guide rail attachment 2 $96 10/27 
EA1.10.1657 CLIP, top half, air drier mounting 4 DTD124 10/28 

EA1.10.1659 CLIP, bottom half, air drier mounting 4 DTD124 10/29 

EA1.10.1663 NUT, knurled 8 L40 10/30 

EA3.10.2773 PLATE, blast 1 L72 10/31 

EA1.10.847 WASHER, saddle, pilot's seat, rear fixing 2 L40 10/32 

EA1.10.849 WASHER, saddle, pilot's seat, rear fixing 2 L40 10/33 

EA3.10.17 KEEL-UNIT, COMPLETE, ASSEMBLY 1 - 11/1 

EA3.00.285 KEEL-UNIT, ASSEMBLY (REPAIR) 1 _ 11/2 

Spares for:— 

EA3.11.655 BOLT, special 4 = 11/3 

EA3.10.885 DOOR, probe access 1 - 11/ 

; Attaching parts for EA3.10.885:— 

AS1248/1C Bolt, 2 BA mushroom head 12 ~ 11/5 



a
 

A.L.14 

A.P.101B—0418—3A Page HA10A 

FUSELAGE 

FRONT FUSELAGE STRUCTURE 

Cl. of Fig. 

Ref. No. Part No. : ' Description No. Mati. Spec. Equip. and 
i ee off M.R. Index 
1234567 L.M. 

— _ SKINNING, PRESSURE CABIN KEEL UNIT — — — | 11/6 

Bu ii : ASSEMBLY (E.A3.10.11) 

: ! f Spares for:— 
_ _ DELETION OF K AERIAL — — _ 

: |} (E.A3.10.6615) (Mod. 5223) 
i?! Spares for:— 

E.A3.10.6535 CLEAT 1 L.73 x LM 

: 18 SWG 
E.A3.10.6519 PANEL, skin, starboard 1 L.72x LM 

: | 20 SWG 
E.A3.10.6521 : PANEL, skin, port 1 L.72x | LM 

Pid 20 SWG 
E.A3.10.6533 STRAP, butt, 10.5” approx. 1 L.73 x LM 

; : 18 SWG 

E.A3.10.6527 STRINGER, port, outboard (Make 1 EEDX.68; LM 

i |} from EEDX.68, Ref. 26/FZ/475, 

i}: 19” long approx.) 

E.A3.10.6525 STRINGER, port, inboard (Make from 1 EEDX.68} LM 

i}! EEDX.68, Ref. 26FZ/4475, 28” long 

; i: approx.) 

E.A3.10.6523 i STRINGER, centre (Make from EEDX.68, 1 EEDX.68 | LM 

i | | Ref. 26FZ/4475, 28” long approx.) 
E.A3.10.6531 : STRINGER, starboard, outboard 1 EEDX.68 | LM 

: i = (Make from EEDX.68, Ref. 26FZ/4475 

i |: 19” long, approx.) 
E.A3.10.6529 STRINGER, starboard, inboard 1 EEDX.68| LM 

i | | (Make from EEDX.68, Ref. 
26FZ/4475 28” long approx.) 

4378 | £.A3.10.2373 | PANEL, skin, starboard (Pre-Mod. 5223) 1 — Cc 

4377 | E.A3.10.2371 ! PANEL, skin, port (Pre-Mod. 5223) 1 _ Cc 

4690; £E.A1.10.829 | PLUG, drain, assembly 1 i B 11/7 

c : | Consisting of:— 
4232) E.A1.10.827 : HOUSING 1 L.40 Cc 11/8 

5084; ANGUS | RING, sealing 1 SH.60 c | 11/10 
OR.12 

4231| E.A1.10.825 _ SCREW, special 1 L.4 Cc | 11/11 



A.L.14 

Page HA.10B 

FUSELAGE 

FRONT FUSELAGE STRUCTURE 

+ Clof] 5, 
— No. Equip. 9. 

Ref. No. Part No. Description off Matl. Spec. MLR si 
ka Index 

L.M. 



F
O
W
 

1 

A.L.15 

AP.101B-—-0418—3A Page HA11 
FUSELAGE 

FRONT FUSELAGE STRUCTURE 

Part Number Description pn Matl. Spec. Plate No. 
123456 

= . STRUCTURE MAIN FLOOR PRESSURE CABIN - ~ 11/12 

KEEL—UNIT ASSEMBLY (EA3.10.9) 

Spares for:- 

EA3.10.2383 BOLT, special bracket mounting 4 S.96 11/13 

EA1.10.217 BRACKET MOUNTING L.H. NOSEWHEEL 1 = 11/14 

or PIVOT SHAFT ASSEMBLY 

EA1.10.219 
Spares for:- 

EA1.10.2685 CAP, 1 - 11/15 

S$P21 NIPPLE 1 ~ 11/16 
EA1.10.217A . SPIGOT 1 $.94,$.95 11/17 

or $.96 

EA1.10.218 BRACKET, MOUNTING R.H. NOSEWHEEL 1 - 11/18 

or PIVOT SHAFT ASSEMBLY 

EA1,10,.220 

Spares for:- 

EA1.10.2685 CAP 1 = 11/19 

SP21 NIPPLE 1 - 11/20 

EA1.10.217A . SPIGOT 1 $.94, 5.95 11/21 

or $.96 

EA1.10.231 BUSH 2 DTD217 11/22 

= BULKHEAD PRESSURE ASSEMBLY - - 11/23 

(EA3.10.37) 

Spares for:- 

EA9.10.5091 BRACKET FORWARD LATCH 1 - 11/24 

ASSEMBLY 

Spares for:- 

EA3.10.1739 BLOCK 1 = 11/25 

Attaching parts for EA3.10.1739:- 

A25/25E Bolt, 1/4 BSF hex head 2 - 11/26 

A27ET Nut, 1/4" BSF thin 2 ae 11/27 

AS2811/6/135 Tube, distance 2 L.62 11/28 

EA1.10.1429 PLATE 1 = 11/29 

Attaching parts for EA1,10.1429:- 

A45C16 Screw 2 BA c’sk head 2 - 11/30 

EA9. 10.5093 PLATE, side 1 - 11/31 

EA9.10.5095 PLATE, side 1 ~ 11/32 

EA1.10.1431 SHIM 1 - 11/33 

NORMALAIR 

506713 CAP, blanking ground pressure test valve 1 = 11/34 

NORMALAIR 

504600 CONNECTOR, ground pressurising 1 - 11/35 

EA1.10.621 . STRINGER, port (Pre-Mod 5223) 1 - 

EA1.10.619 . STRINGER, port inboard (Pre-Mod 5223) 1 _ 

EA1.10.617 STRINGER, centre (Pre-Mod 5223) 1 - 

EA1.10.622 STRINGER, starboard outboard 1 _ 

(Pre-Mod 5223) 

EA1.10.620 . STRINGER, starboard inboard 1 - 

(Pre-Mod 5223) 

EA3.10.2793 WASHER, special 4 L.40 11/36 
EA3,10.2381 WINDOW, aerial (Pre-Mod 5223) 1 — 

= MOUNTING FOR CONTROL PANEL TYPE15 = - 12/1 

ASSEMBLY (EG9.81.517) 

Spares for:- 
EG9.81.999 CHANNEL, assembly 1 EEDX320 12/2 

Attaching parts for EG9.81.999:- 

A2S/1E . Bolt, 1/4 BSF hex head 2 ~ 12/3 

ania _ Washer, 14’ BSF plain 2 “ 12/4 

EG9.81.1000 CHANNEL, assembly 1 EEDX320 12/5 

Attaching parts :- 

A25/1E Bolt, 1/4’ BSF hex head 2 = 12/6 
SP15E Washer, 1/4” BSF plain 2 = 12/7 



AL.18 

Page HA12 FUSELAGE 

FRONT FUSELAGE STRUCTURE 

Part Number Description on Mati. Spec. Plate No. 

123456 

EG9.10.121 . NOSE PERSPEX ASSEMBLY 1 - 12/8 

Spares for:— 

EA2.10.659 . . BUSH, rubber nose fixing bolts 64 Natural 12/9 

(Make from 26F 2/4166) Rubber 

EA2.10.1501 . . BUSH, rubber nose fixing bolts 34 Naturai 12/10 

Rubber 

EA2.10.653 . . RING, half retaining window inner seal 1 L.72 12/11 

EA2.10.655 . . RING, half retaining window inner seal 1 L.72 12/12 

EA2.10,1601 . . RING, half retaining window seal 1 L.72 12/13 

EA2.10.1603 . . RING, half retaining window seal 1 L.72 12/14 

EA2.10.685 . . RING, rubber inner seal 1 H.R.C. 12/15 

EA2.10.1503 . . RING, rubber window seal 1 H.R.C. 12/16 

EA2.10,665 . . STRAP joint assembly 4 _ 12/17 

EA2.10.657 . . STRIP sealing, 1/32" x 0.9" x 95” 1 Natural 12/18 

Rubber 

EA2.10.661 . . STRIP, inner retaining ring seal 1/32” x 3/4" x 95" 9 Natural 12/19 

Rubber 

EA2.10.687 . . WINDOW, observation 1 Triplex 12/20 

Glass 

EA1.10,1131 . PIECE, distance 21 T4 12/21 

EA1.10.1133 . PIECE, distance 13 TA4 12/22 

EA3.10.6411 . PIECE, distance 2 - 

EA3.10.6413 . PIECE, distance 21 - 

EA3.10.3007 . PLATE, nut for navigator’s lamp mounting bracket 1 ~ 12/23 

(Pre-Mod.3423) 

EA3.10.3821 . PLATE, nut for navigator’s lamp mounting bracket 1 S.3 or $.82 12/24 

(Mod.3423) 

EA3.10.3247 . PLATE, access door hinge and jettison mechanism 1 - 7/28 

inspection pressure sealing 

EA2.10.707 . RAMP BOMB AIMER’S ASSEMBLY 1 = 12/25 

Spares for:— 

EA2.10.709 . . SPIGOT, assembly 2 - 12/26 

Attaching parts for EA2.10.709:— 

AS1246/1C . . Bolt, 2 BA round head 4 _ 12/27 

EA3.10.6477 . SCREW, special (Alt R60/44 (Mod.5102) ) 68 - 13/1 

EA3.10.549 . SEAL, pressure navigator’s escape hatch S BTR8853 13/2 

EA1.10.1171 . SEAL, door pressure cabin entrance 1 BTR8853 

EA3.10.651 . SHIM, escape hatch steady arm 76 L772 13/3 

EA3.10.2549 . SHIM, escape hatch steady arm 8 = 13/4 

- . SKINNING STRUCTURE PRESSURE BULKHEAD — - 

TO FRAME 12 ASSEMBLY 

(EA3.10.13) 

Spares for: — 

EA1.10.187 . . DOOR ACCESS V.H.F. MAIN ELECTRICAL 2 - 13/5 

PANEL AND GROUND FLIGHT 

SWITCH GROUP 

(Supplied to Part No. EA3.00.151 for 

spares purposes) 

Spares for: — - 

AS2850P . . . LOCK, L.H. FLUSH TYPE ASSEMBLY 1 - 13/6 

Spares for:— 

AS2552 . . . . HANDLE 1 = 13/7 

FGS50 wim a REY 1 - 

or 

FFE4 ow « = REY 

Attaching parts for AS2850P:— 

AS1248/1/2B . . . Bolt, 4 BA mushroom head 4 = 13/8 

A33B20 . . . Screw, 4 BA c’sk head 11 - 13/9 



AL.18 

AP101B—0418—3A FUSELAGE Page HA13 

FRONT FUSELAGE STRUCTURE 

Part Number Description pee Mati. Spec. Plate No. 

123456 

EA1.10.1919 . . . SEAL, section (Make from EEAS141/1, Ref. 12713) - 13/10 

EA1.10.1815 . . . STAY, door - 13/11 

EA3.10.2805 . . . STOWAGE, DOOR SUPPORT STRUT, ASSEMBLY se 13/12 

Spares for:— 

EA3.10.2809 . . « « PLATE, stiffening 1 Ls 13/13 

EA3.10.2807 «« « « STRAP 1 = 13/14 

EEAS27/27/DU . . « WASHER, for door stay attachment 1 $.515 13/15 

EA1.10.1033 . « PLUG, forward jacking point housing 1 L.40 13/16 

EEAS1/3C . . SCREW, 2 BA 120 deg. c’sk head 24 $.96 13/17 

- . . STRUCTURE, PRESSURE BULKHEAD TO FRAME 12, - - 

ASSEMBLY (EA3,10.15) 

Spares for:— 

EA3.10.6375 . . . CLEAT, nose undercarriage hook return spring (Mod.4449) 1 L.72 

= . . « FRAME 124A, JOINT, FORWARD PORTION, oad 7 14/1 

ASSEMBLY (EA1.10.55) 

Spares for:— 

EA3.71,.389 . . . . BEAM, oxygen bottle mounting 2 = 14/2 

EA1.10.909 . . . . BRACKET, door lock, starboard 1 - 14/3 

(Supplied to Part No.EA3.00.596 for 

spares purposes) 

EA1.10.1621 . . « « BRACKET, door lock, port 1 L.72 14/4 

EA6.10.775 . . . « BRACKET, oxygen cylinder cradle 2 Lot 14/5 

EA3.71.403 . . . « BRACKET, oxygen mounting beam 7 L772 14/6 

EA1.10,557 . . . . BRACKET, strut pick-up 1 L.72 14/7 

EA3,10.6571 . . . « BRACKET (Note: Still used on A/C with front 1 — 

fuselage married up) 

EA1.10.1179 . . . « BRACKET (Note: Used on A/C with front 1 - 

fuselage de-married) 

EA3.10.2447 » . . . GUARD, assembly 1 L.72 14/8 

Attaching parts for EA3,10.2447:— 

A32/C16 . . . « Screw, 2 BA round head 4 - 14/9 

EA3.10.3353 . , . . GUARD, lock lever, assembly 1 L.72 14/10 

Attaching parts for EA3,10,3353:— 

A32/C16 . . . « Screw, 2 BA round head 4 — 14/11 

= . . . « INSTALLATION OF ATTACHMENT LUG BOLTS - _ 

(EA3.10,6573) 

(Alt. R60/301—Mod,5102) 

Spares for:— 

EA1.10.1177 . . . « . PLATE, tie (Pre-Alt, R60/301—Mod.5102) 1 - 

EA3,10.6575 . . . . . PLATE, tie (Alt. R60/301—Mod.5102) 1 - 

EA3.10.2455 . . . . . PLATE, reinforcing 1 - 

(Pre-Alt. R60/301—Mod.5102) 

EA3.10.6577 . . « . « PLATE, reinforcing 1 - 

(Alt. R60/301—Mod.5102) 

EA6.10.1815 . o. « + « PLATE, reinforcing 1 - 

(Pre-Alt. R60/301—Mod.5102) 

EA3.10.6579 . . . . . PLATE, nut (Alt. R60/301—Mod.5102) 1 - 

Attaching parts:— 

AS1242/2C . «+ » « « Golt,c'sk,2 BA 3 - 

AGS2019/C1 . . . . « Nut, anchor 3 _ 



AL.18 

Page HA13A FUSELAGE 

FRONT FUSELAGE STRUCTURE 

Part Number Description on Mati. Spec. Plate No. 
123456 

EK5.10.803 .. . . LEVER, LOCK, ASSEMBLY (Alt. R60/15— 1 _ 14/12 

Mod.5102). 

Consisting of:— 

EK5.10.807 .. . . « BRACKET (Alt. R60/15—Mod.5102) 1 - 14/13 

EA3,10,3159 .. . . . LEVER, ASSEMBLY 1 = 14/14 

Attaching parts for EA3.10.3159:— 

EA3.10.3219 . . . . « Bolt, shoulder, 5/16" BSF 1 $.96 14/15 

A27/GS . . . . . Nut, 5/16” BSF slotted 1 - 14/16 

SP90/C7 . . . . « Pin, split 1 - 14/17 

$P15/G . . . . « Washer, 5/16” BSF piain 1 _ 14/18 

EA1.10,1407 . . . . . Washer, spacing 1 = 14/19 

EK5.10.805 .. . . LEVER, LOCK ASSEMBLY (Alt. R60/15—Mod.5102) 1 = 14/20 

Consisting of:— 

EK5.10.808 . . . . . BRACKET (Alt. R60/15—Mod.5102) 1 = 14/21 

EA3.10.3335 . . . « « LEVER, assembiy 1 - 14/22 

Attaching parts for EA3.10.3335:— 

EA3,10.3219 . . . . . Bolt, shoulder, 5/16" BSF 1 $.96 14/23 

A27/GS . . . « . Nut, 5/16" BSF slotted 1 _ 14/24 

SP90/C7 i as © @ Pinpsplit 4 - 14/25 

SP15/G . . . . . Washer, 5/16’ BSF plain 1 - 14/26 

EA1.10.1407 . . . . » Washer, spacing 1 - 14/27 



A.L.12 

AP 1018-0418-3A Page HA13B 

FUSELAGE 

FRONT FUSELAGE STRUCTURE 

Part Number Description no Matl. Spec. Plate No. 
123456 



A.L.21 

Page HA14 AP 101B-0418-3A 

FUSELAGE 

FRONT FUSELAGE STRUCTURE 

Part Number Description ps Mati. Spec. Plate No. 
123456 

- STIFFENER, VERTICAL, CENTRE, PORT, _ - 15/11 

ASSEMBLY (EA9.10.4545) 

(Mod 1740) 
Spares for:— 

EA3.10.3197 CHANNEL 1 - 15/12 

EAQ9. 10.4439 PLATE, reinforcing (Mod 1740) 1 - 15/13 

- STIFFENER, VERTICAL, CENTRE, o - 16/14 

STARBOARD, ASSEMBLY 

(EA3.10.3206) 

Spares for:— 

ASD292.RS/1 ANGLE, inner joint (Repair) 1 L72 15/15 

(Make from EEJ270, Ref. 7109) 
EA3.10.3199 CHANNEL 1 ~ 15/16 

ASD292.RS/5S INSERTION, channel, starboard (Repair) 1 - 15/17 

(Make from EA3.10.3199, 
Ref. 22326) 

ASD292.RS/6S INSERTION, plate, reinforcing (Repair) 1 L73 15/18 

(Make from EA3.10.3203, 

Ref. 22328 or 308/9611240) 

EA3.10.3203 PLATE, reinforcing 1 L73 15/19 

ASD292.RS/4S STRAP, joint, forward, outer, starboard 1 - 15/20 

(Repair) (Pre Mod 856) 



AL.18 

AP101B—0418—3A FUSELAGE Page HA15 

FRONT FUSELAGE STRUCTURE 

Part Number Description No- | Matl. Spec. | Plate No. 
123456 

ASD292RS/4S STRAP, joint, forward, outer, starboard 1 - 15/21 

(Repair) (Mod.856 A/C) 

ASD292RS8/3 STRAP, joint, forward, leveller, 14 SWG 1 L.73 15/22 

(Repair) (Make from 30B/9611242) 

ASD292RS/2 STRAP, joint, aft, 14 SWG (Repair) 1 $.514 15/23 

EA3.10.3223 STRUT, bracing, assembiy 2 _ 14/28 

Attaching parts for EA3.10.3223:— 

A25/6E Bolt, 1/4 BSF hex. head 2 — 14/29 

A27/EP . Nut, 1/4" BSF plain 2 - 14/30 

SP15/E Washer, 1/4’' BSF plain 1 - 14/31 

SP16/E Washer, 1/4" BSF plain 1 - 14/32 

EA1.10.1345 . SOCKET, front frame entrance door bolt 1 L.40 17/1 

Attaching parts for EA1.10.1345:— 

AS1242/4C Boit, 2 BA c’sk head 2 - 17/2 

AS1242/5C Bolt, 2 BA c’sk head 2 - 17/3 

AGS2001/C/1 Nut, stiff, 2 BA 4 - 17/4 

EA1.10,1347 SOCKET, rear frame entrance door bolt 1 L.40 17/5 

Attaching parts for EA1.10.1347:— 

AS1242/4C Bolt, 2 BA c’sk head 2 - 17/2 

AS1242/5C Bolt, 2 BA c’sk head 2 - 17/3 

AGS2001/C/1 Nut, stiff, 2 BA 4 - 17/4 

$4/250 SPRING, “dzus’’, hydraulic reservoir access door 6 = 5/57 

EA3.10.3255 STRAP, main door jettison handle stowage 1 - 7/30 

_ STRUCTURE, NOSE, FORWARD OF FRAME 1, = 16/1 

ASSEMBLY (EG9.10.103) (EA3.10.6507) 

Spares for:— 

EB6,10,295 BRACKET, spigot 2 $.1 or 16/2 

$.91 

Attaching parts for EB6,10.295:— 

AS1242/12B Bolt, 4 BA c’sk head 4 - 16/3 

AGS2001/B/1 Nut, stiff, 4 BA 4 - 16/4 

S$P13/B Washer, 4 BA plain 4 — 16/5 

EA3.10.1583 PANEL, access to air drier tube 1 L.72 16/6 

Attaching parts for EA3.10.1583:— 

A25/1C Bolt, 2 BA hex. head 2 - 16/7 

AS1248/ 1/2C Bolt, 2 BA mushroom head 4 - 16/8 

SP15/C Washer, 2 BA plain 2 - 16/9 

EG9.10.119 PANEL, access 1 L72 16/10 

Attaching parts for EG9.10.119:— 

AS1248/1B Bolt, 4 BA mushroom head 10 - 16/11 

EA1,10.829 PLUG, drain assembly 1 - 

Spares for:— 

EA1.10.827 HOUSING 1 L.40 

ANGUS 

O.R.12 RING, “O”' sealing 1 - 

EA1.10.825 SCREW, special 1 L.40 



AL.18 

Page HA16 
FUSELAGE 

FRONT FUSELAGE STRUCTURE 

Part Number Description pe Mati. Spec. Plate No. 
123456 

EA2.10.471 WINDOW, bomb aimer’s 1 - 16/12 

Attaching parts for EA2,10.471:— 

AS1242/12C Bolt, 2 BA c’sk head 20 - 16/13 

EA3.10.983 Bush, rubber (May be made from 32C/4656883) 20 - 16/14 

EA2.10.477 Frame, seal retaining 1 - 16/15 

AGS$2001/C/3 Nut, stiff, 2 BA 20 ~ 16/16 

EA2.10.473 Seal, rubber, outer 1 Natural 16/17 

Rubber 

EA2.,10.475 Seal, rubber, inner 1 Natural 16/18 

Rubber 

~ STRUCTURE, IN PRESSURE CABIN (EA3.10.7) - -- 

EA3.10.279 FRAME, 7A, port assembly (Alt. R60/88) 1 = 

EA3.10.281 FRAME, 8A, port assembly (Alt. R60/88) 1 - 

EA3.10.282 FRAME, 8A, stbd. assembly (Alt. R60/88) 1 - 

EA3.10.283 FRAME, 9A, port assembly (Alt. R60/88) 1 - 

EA3.10.284 FRAME, 9A, stbd, assembly (Alt. R60/88) 1 _ 

EA3.10.1813 HINGE, casting assembly (Mod.5028) 1 - 

EA3,10.1815 . HINGE, casting assembly (Mod.5028) 1 = 

EEAS20/3/DR TAB, locking 2 L.72 4/34 

EA1.20.1033 WASHER, special 16 Lam. 4/35 

Alum, 

EA3.10.3023 WASHER, sealing, escape hatch pivot 2 Natural 4/36 

Rubber 

- WINDOW, PASSENGER'S, INSTALLATION _ = 17/6 

{EG9.10.55) 

Spares for:— 

+ CEMENT, boscoprene 2100 QR = 

EA3.10.361 WINDOW, passenger’s, c/w valve 1 —_ 17/7 

Attaching parts for EA3.10.361:— 

AS1242/14C Bolt, 2 BA c’sk head 16 - 17/8 

EA3.10.983 Bush, rubber (May be made from 32C/4656883) 16 Natural 17/9 

Rubber 

AGS2001/C/1 Nut, stiff, 2 BA 16 - 17/10 

EA3,10.153 Seal, rubber 1 Natural 17/11 

Rubber 

EA3.10.155 Seal, rubber 1 Natural 17/12 

Rubber 

EA3.10.151 Strip, seal retaining 1 L.72 17/13 

EA3.10.361 WINDOW, navigator’s, c/w valve (Mod.5032) 1 = 17/7 

Spares for:— 

EA3.76.5055 ELBOW 1 - 

A27/GT NUT, thin, hex. 1 - 

SP124/G WASHER 1 _ 

AS8596 . WASHER 2 _ 

Attaching parts for EA3.10.361:— 

AS1242/12C Bolt, 2 BA c’sk head 16 - 17/14 

EA3.10.983 Bush, rubber (May be made from 32C/4656883) 16 Natural 17/9 

Rubber 

AGS$2001/C/1 Nut, stiff, 2BA 16 _ 17/10 

EA3.10/153 Seal, rubber 1 Natural 17/11 

Rubber 

EA3.10.155 Seal, rubber 1 Natural 17/12 

Rubber 

EA3.10.151 Strip, seal retaining 1 i.72 17/(T3 



Restricted AL.12 

A.P.101B—0413—3A Page HB1 
FUSELAGE 

CENTRE FUSELAGE 

PEpid Clot] Ei, 
Ref. No. Part No. i Description No. | Matt. Spec. [EI4P+| and 

: off M.R. liudex 

11233 L.M. 

_ CENTRE FUSELAGE, ASSEMBLY (E.G9.00.7) - = — 
3 : iSpares for:— 

E.G9.75.57 AR VENTILATED SUIT SYSTEM (See page N1) = =_ 

E.G7.75.5 CAB N PRESSURE SYSTEM (See page NC1) — — _ 

- CABIN]PRESSURE SYSTEM, ALTERATIONS = — | 18/1 
if $ £ XE.G9.75.123) 
H ; iSpares for:— 

28E/9130219 | AGS.605/4 ad hose (Pre-Alt. R60/91—Mod. 5102) | 14 — c | 18/2 
or 

“ 

28E/4710971 | SP.91/N CLIP: hiose (Alt. R60/91—Mod. 5102) 14 _ Cc | 18/2 
6812 | EEAS.66/14 RI NG, Hamping 14 L772 Cc | 18/3 

_ CAN i. gTRUCTURE INSTALLATION — _— — | 18/4 
{E.G9.83.1) 

i | ‘Spares for:— 

E.A1.83.77 MDUNTING, camera, assembly 1 — — | 18/5 
Attaching! parts for E.A1.83.77:— 

28D/1011029 | A25/1E Balt,:1/4"! BSF hex. head 2 - c | 18/6 
28D/1008151 | A25/4E Bait, 1/4": BSF hex. head 2 — Cc | 18/7 
28M/9480017 | AGS.2001/E/1 Nut, sti, 1/4” BSF 4 — c | 19/8 

3616 | E.A1.83.97 RAIL, camera 2 T.4 c | 18/9 
Attathing parts for E.A1.83. 97: — 

28FP/9432062 | A.413 Pib, “pip” 2 _ Cc | 18/10 
28W/9419405 | SP.15/E Weshet, | {/4" BSF plain 2 - C | 18/11 

E.A1.47.125 cONTAOLS, ENGINE (See page DB1) -| - - 

E.A3.45.379 CONTROLS, FLYING (See page DJ1) - = = 

E.G9.81.7 ELECTRICAL EQUIPMENT (See page E1) _ _ _ 

E.A1.60.1 FIRE PROTECTION SYSTEM (See page NK1) _ — — 

E.A1.57.729 roel svévem (PRE-MOD. 648) (See page NL1) a _ _ 

E.A3.57.67 _ —_ _ 

— — _ — | 19/1 

7809 | E.A3.45.281 1 _ B | 19/2 

28U/4063 | SP.8/Y/13 2 — c | 19/3 
E.A1.45.905 1 T.4 LM | 19/4 

28X/3495 | W9/4P Wd, rope, 5 cwt. OR —- 19/5 

Restricted 



A.L8 Restricted : 

tape ne FUSELAGE 
CENTRE FUSELAGE 

Cl. of Fig 
Ref, No. Part No. Description ne Mati. Spec. rire end 

3) 4)Sisi7 L.M.| index 

7810 | E.A3.45.283 CABLE, AFT CONTROL, EMERGENCY RELEASE 1 = B | 19/6 
GEAR, BOMB DOOR, GROUP 
Consisting of:— 

E.A1.45.1129 ROLLER, special 1 $.1 — |19/7 
28U/4063 | SP.8/Y/13 ROLLER 1 - c |198 
28/3495 | w9/4P WIRE. jrope, 5 cwt. ar = c | 19/9 

7808 | £.A1.45.1211 CLEAT, angle, fairlead support, frame 13 2 L.72 c | 19/10 
Astdching parts for E.A1.45.1211:— 

28D/1200149 | A25/4c Bbit 2 BA hex. head 1 - c | 19/11 
28M/9433473 | AGS.2002/C/1 Nut} siiffi 2 BA 1 _ c | 19/12 
28W/9419475 | SP.15/C Washer, 3 BA plain 1 = c | 19/13 

28N/1045681 | AGS.899/1 Cc DuLAR, shackle pin 2 - c | 19/14 
7811 | E.A3.45.245 FAIRLEAD, bomb door release cable, floor girder 15, 1 LFS.21 Cc | 19/15 

i } i {starboard 
Axtaching parts for E.A3.45.245:— 

28D/1214299 | AS.1242/5B Blt, 4 BA c’sk head 2 - c | 19/16 
28M/1278189 | AGS.2001/B/1 Nuti stffi 4 BA 2 - c |19/17 
28W/9419474 | SP.15/B Waeshe#, 4 BA plain 2 - c | 19/18 

7804 | E.A1.45.879 FAIR He AD, undercarriage release cable, floor girder 15) 1] LFS.21 c | 19/19 
i i {| jPort 

Aittdching parts for E.A1.45.879:— 
28D/9133013 | A25/5C Bplt, 2 BA hex. head 2 ~ c | 19/20 
28M/1278190 | AGS.2001/C/1 Nut] saffi 2 BA 2 _ c | 19/21 

7805 | £.A1.45.1123 FAIRE A.D, bomb door and undercarriage release 1 LFS.21 Cc | 19/22 
: i | icable, frame 13 

Anttaching parts for E.A1.45.1123:— 
28D/1011006 | A25/5B Bolt, 4: BA hex. head 2 = c | 19/23 
28M/1278189 | AGS.2001/B/1 Nut stiff 4 BA 2 - c | 19/24 
28W/9419474 | SP.15/B Weshet, 4 BA plain 2 - Cc | 19/25 

28K/4070321 | SP.3/412 Xp! 7 fork, 4 BA, R.H., undercarriage cable 1 = Cc | 19/26 
28K/4070322 | SP.3/412L JD NT fork, 4 BA, LH., undercarriage cable 1 - Cc | 19/27 
28K/4070323 | SP.3/413 JO1 NT, fork, 2 BA, R.H., bomb door cable 1 = c | 19/28 
28K/4070324 | SP.3/413L JOINT, fork, 2 BA, L.H., bomb door cable 1 = c | 19/29 
28M/1006504 | A27/BT NUT, 4A, thin, undercarriage cable tension rod 1 - c | 19/30 

? i i flocking 
28M/13141 | A27/BTL NUT, 4 HA, thin, L.H., undercarriage cable tension 1 - Cc | 19/31 

i ff trod locking 
28M/1006473 | A27/CT NUT, 2 BA, thin, bomb door cable tension rod locking | 1 = Cc | 19/32 

28M/13253 | A27/CTL NUT, 2 BA, thin, L_H., bomb door cable tension 1 _ — | 19/33 
H ! rod locking 

28P/7002435 | SP.4Y/A3 PIN shackle, undercarriage release cable 2 - c | 19/34 
28P/814 | SP.4Y/A4 PIN shadkle, undercarriage and bomb door cables 2 _ C | 19/35 

; H to rotary valve lever 
28P/1207864 | SP.4Y/B4 PINj shagkle, bomb door release cable 2 - Cc | 19/36 
28P/1202557 | SP.90/A5 PIN: split 6 - Cc | 19/37 

Restricted 



AL.18 

AP101B—0418—3A FUSELAGE Page HB3 

CENTRE FUSELAGE 

Part Number Description pa Mati. Spec. Plate No. 

123456 

- PULLEYS, ON FLOOR GIRDER 14, FOR BOMB - = 20/1 

DOOR AND UNDERCARRIAGE CABLES, 

ASSEMBLY (EA1.45.859) 

Spares for:— 

EA1.45.839 BRACKET, pulley 1 - 20/2 

EA1.45.841 BRACKET, pulley, upper 1 L.72 20/3 

Attaching parts for EA1.45.841:— 

A25/1C Bolt, 2 BA hex. head 3 ~ 20/4 

AGS2001/C/1 . Nut, stiff, 2 BA 3 - 20/5 

SP15/C Washer, 2 BA plain 2 - 20/6 

EA1.45.843 BRACKET, pulley, lower 1 Let? 20/7 

Attaching parts for EA1.45.843:— 

A25/1C Bolt, 2 BA hex. head 3 - 20/8 

AGS2001/C/1 Nut, stiff, 2 BA 3 _ 20/9 

SP15/C Washer, 2 BA plain 3 = 20/10 

EA1.45.1005 BRACKET, pulley 1 - 20/11 

EA1.45.863 FAIRLEAD 1 LFS.21 20/12 

Attaching parts for EA1.45.863:— 

A25/9C Bolt, 2 BA hex. head 2 ~ 20/13 

AGS§2001/C/1 Nut, stiff, 2BA 2 = 20/14 

AS81151 PULLEY, shrouded 4 = 20/15 

Attaching parts for AS1151:— 

A25/12E Boit, 1/4” BSF hex. head (1 position) 1 - 20/16 

A25/13E Boit, 1/4" BSF hex. head (2 positions) 1 = 20/17 

A25/17E Bolt, 1/4’ BSF hex. head (1 position) 1 - 20/18 

AGS2001/E/1 Nut, stiff, 1/4" BSF 1 = 20/19 

EA1.45.835 Packing (2 positions) 1 Tufnol 20/20 

EA1.45,.845 Washer, wedge (1 position) 1 L.40 20/21 

EA1.45.1015 Washer, wedge (1 position) 1 L.40 20/22 

EA1.45.1311 Washer, special (1 position) 1 Lam. 20/23 

Alum. 

EEAS28/53/HR Washer (1 position) 1 - 20/24 

SP15/E . Washer, 1/4 BSF plain (2 positions) 1 - 20/25 

SP16/E Washer, 1/4’ BSF plain (2 positions) 1 - 20/26 

AS108 PULLEY, shrouded 2 ~ 20/27 

or 

AS1152 PULLEY, shrouded (Alternative to AS108) - - 

Attaching parts for AS108 or AS1152:— 

A25/11E Bolt, 1/4" BSF hex. head (1 position) 1 _ 20/28 

A25/20E Bolt, 1/4" BSF hex. head (1 position) 1 ~ 20/29 

AGS2001/E/1 Nut, stiff, 1/4” BSF 1 _ 20/30 

EA1.45.837 Packing 1 Tufnol 20/31 

SP15/E Washer, 1/4" BSF plain 1 = 20/32 

EA1.45.1127 RETAINER, cable 2 - 19/39 

Attaching parts for EA1.45.1127:— - 

AGS2002/B/1 Nut, stiff, 4 BA 1 - 19/40 

A31/B12 Screw, 4 BA cheese head 1 - 19/41 

sps/Y/1 ROD, tension, undercarriage cable 1 19/42 

sPs/¥/2 ROD, tension, bomb door cable 1 - 19/43 

AGS4561/2 TAB, locking (Refer to SEM041 for installation) (SAS4746) 2 - 

5E/5253563 WIRE, copper enamelled (Refer to SEM041 for installation) QR - 

(SAS4746) 



AL.18 

Page HB4 
FUSELAGE 

CENTRE FUSELAGE 

Part Number Description pi Mati. Spec. Plate No. 
123456 

EG9.73.121 HYDRAULIC, EQUIPMENT (See page NU1) = = 

_ PANEL, INVERTER CONTROL, AND ARMAMENT - - 21/1 

SAFETY BREAK, FRAME 12 AND 13, 

ASSEMBLY (E&G9.81.47) 

Spares for:— 

EG7.81.3217 PANEL, ACCESS, ASSEMBLY 1 - 21/2 

Spares for:— 

A4/35 FASTENER, “‘dzus”’ 8 - 21/3 

GA4/250 GROMMET, "'dzus”’ 8 ~ 21/4 

EB6.81.5259 LANYARD, assembly 1 - 21/5 

EG7.81.365 PLUG, SHORTING, ASSEMBLY 1 a 21/6 

Consisting of:— 

EF3.81,11881 CAP, protective 1 L.59 21/7 

- CONNECTIONS, SHORTING PLUG, ASSEMBLY - - 21/8 

{EG7.81.387) 

Consisting of:— 

UNITERSIL 16 CABLE, unitersil 16 QR - 21/9 

508/2/04368 FILLER, plug 1 - 21/10 

508/2/04548/001 PIN, plug, 12/16 9 - 21/11 

22139627 SLEEVE, sealing, red 8 ~ 21/12 

£G7.81.451 LANYARD, ASSEMBLY 1 - 21/13 

Consisting of:— 

A.M.P.34318 CONNECTOR, parallel 2 - 21/14 

AGS796/B EYE-BOLT,4BA 1 - 21/15 

26DK/2381 LINE, nylon, 66-3/32" dia. x 14” long QR = 21/16 

EB6.81.4027 PENNANT, “ARMAMENT SAFETY BREAK”, 1 — 21/17 

ASSEMBLY 

Consisting of :— 

EB6.81.4029 PENNANT 1 Cotton 21/18 

EB6.81.4049 POUCH, assembly 1 Cotton 21/19 

EF3.81.11889 RING, lanyard attachment 1 DTD.189 21/20 

EEAS146/20 SLEEVE, 1-1/2” long 1 _ 21/21 

EF3.81.13155 NUT, outlet, modified 1 = 21/22 

690(ET)16-9P PLUG, free, 9-way, Mk.6 1 = 21/23 

$4/200 SPRING, “dzus”’ 8 - 21/24 

EEAS15/71/100GR STRIP, packing, mounting tray anchor nut a L.72 22/24 

EA9.81.3661 TRAY, MOUNTING, INVERTER CONTROL 1 - 22/1 

PANEL, ASSEMBLY 

Spares for:— 

EA9.81.3675 BRACKET, catch securing 2 L.72 22/2 



AL.19 

AP101B-0418-3A Page HB5 

FUSELAGE 

CENTRE FUSELAGE 

Part Number Description on Mati. Spec. Plate No. 

123456 

EA9.81,3677 CATCH, control pane! 2 L72 22/3 

Attaching parts for EA9.81.3677:— 

EA9.81.3671 Circlip 1 DTD215 22/4 

EA9.81.3673 Nut, special, 1/4” BSF 1 $1 22/5 

EA9.81.3667 Screw, knuried 1 $92 22/6 

SP13/E Washer, 1/4” BSF plain 1 - 22/7 

SP13/A Washer, 6BA plain 4 - 22/8 

AGS163/D Washer, double spring 1 - 22/9 

EA9.81.3669 DOWEL, locating 2 L64 22/10 

Attaching parts for EA9.81.3669:— 

AGS2002/C/1 Nut, stiff, 2BA 1 - 22/11 

TYPE 967 MOUNT, anti-vibration, 4 |b 2 - 22/12 

Attaching parts for Type 967:— 

AGS2001/C/1 Nut, stiff, 2BA 4 - 22/13 

A31/C20 Screw, 2BA cheese head 4 ~ 22/14 

SP13/C Washer, 2BA plain 4 - 22/15 

TYPE 968 MOUNT, anti-vibration, 6 Ib 2 - 22/16 

Attaching parts for Type 968:— 

AGS2001/C/1 Nut, stiff, 2BA 4 - 22/17 

A31/C20 Screw, 2BA cheese head 4 oa 22/18 

SP13/C Washer, 2BA plain 4 - 22/19 

EA9.81.3683 PILLAR 2 L64 22/20 

Attaching parts for EA9.81.3683:— 

AGS2001/8/1 . Nut, stiff, 4BA 1 - 22/21 

Attaching parts for EA9.81.3661:— 

A25/10E Bolt, 1/4” BSF hex head 4 - 22/22 

WT33047 Washer, check 8 - 22/23 

EA3.57.5043 PIPE, FUEL TRANSFER AND VENT, AUXILIARY ~ ~ 

FUEL TANK, ASSEMBLY 
(MOD 3757) (See page NL19) 

EA3.80.657 PITOT AND STATIC PIPES (See page NAB1) - - 

EG9.11.1 STRUCTURE, CENTRE FUSELAGE (See page HC1) = - 

EG9.56.1 TANK, 300 GALLON, FORWARD INSTALLATION - - 

(MOD 4473) (See page QB1) 





Restricted A.L.10 

A.P.101B-0418-3A FUSELAGE Page HC1 

CENTRE FUSELAGE STRUCTURE 

° Cl. of Fig. 

Ref. No. Part No. Pe eb aa Description a Matl. Spec. nig and 
i Yad Index 

1 2:3,4 51617 LM. 

-~ STRUCTURE, CENTRE FUSELAGE, ASSEMBLY - _ 

: } :(E.G9.11.1) 
: ’ : Spares for:— 

13091 | E.A3.11.655 BOLT; ‘special (Make from A28/4E) 10 = Cc | 26/1 
7275 | €.43.11.677 ‘BOLT, : special (Make from A25/4C) 10 | = Cc | 26/2 

1438951 | E.A1.11.1603 : BOLT, special attachment, bulkhead to floor girder 2 §.11 Cc | 26/3 

: cat frame 17 
1438952 | E.A1.11.1605 : DLT, ‘special attachment, bulkhead to floor girder at 5 $.11 Cc | 26/4 

: : ! ‘frame 17 
41 | E.A1.11.163 BULKH EAD, rear fuel tank (Pre-Mod. 55) 1 A | 26/5 

3503 | £.A3.11.15 : BULKHEAD, rear fuel tank (Mod. 55) 1 - A | 26/6 

42 | £E.A1.11.313 : BULKHEAD, fuel tank, at frame 17 (Pre-Mod. 55) 1 ~ A | 26/7 

4773 | £.A1.11.3651 “BULKHEAD, fuel tank, at frame 17 (Mod. 55) 1 - A | 268 

28N/9613425 | AGS899/12 : COLLAR, shackle pin, hydraulic jack pick-up bracket 1 ~ Cc | 28/1 

: : ‘connecting pin, forward 

28N/4043777 | AGS.899/18 : COLLAR, shackle pin, hydraulic jack pick-up bracket 1 = C | 28/2 

: connecting pin, aft 

1438748 | £.G9.11.3 DOOR, BOMB, PORT, ASSEMBLY 1 ~ B | 23/1 

: Spares for:— 

11491 E.A1.11,823 ‘BRACKET, DOOR, ROLLER GUIDE, FRAME 15, 1 L.40 B } 23/2 

ASSEMBLY 

uf Spares for: — 

237 | E.A1.11.837 ROLLER 1 L.40 C |} 2373 
Attaching parts for E.A1.11.837:— 

236 | E.A1.11.1615 : Bolt, special, c/w lubricating nipple 1 = Cc | 23/4 

28M/1011470 | A27/GT : Nut, 6/16" BSF thin 1 = Cc | 23/5 
11588 | E.A1.11.1617 : Tube, 1/2" o/d x 1.04 x 20 SWG 1 T.45 Cc |} 23/6 

28W/9419476| SP.15/G : : Washer, 5/16" BSF plain 1 = c | 23/7 

‘ Attaching parts for E.A1.11823:— 

16825 | E.A1.11.1573 Bolt, special, 1/4" BSF 2 $96 Cc | 238 

28D/1011240| A25/6E : Bolt, 1/4! " BSF hex. head 2 - C | 238 

11492 | £.A1.11825 : BRACKET, DOOR, ROLLER GUIDE, FRAME 17, 1 L.40 B | 23/10 

‘ : 2: | ASSEMBLY 
yd ‘ : Spares for:— 

237} §E.A1.11.837 ‘ ROLLER 1 L.40 Cc | 23/3 

: Attaching parts for E.A1.11.837:— 

236) £€.A1.11.1615 : Bolt, special, c/w lubricating nipple 1 - Cc | 23/4 

28M/1011470} A27/GT : Nut, 5/16" BSF thin 1 - Cc | 23/5 

11588} E.A1.11.1617 Tube, 1/2" o/d x 1.04 x 22 SWG 1 T.45 C |} 23/6 

28W/9419476| SP.15/G tt Washer, 5/16" BSF plain 1 - Cj 23/7 

: Attaching parts for E.A1.11.825:— 
15825 | E.A1.11.1573 Bolt, special, 1/4” BSF 2 $96 Cc | 238 

28D/1011240 | A25/5E : Bolt, 1/4" BSF hex. head 2 - C | 239 

11493] E.A1.11.827 : BRACKET, DOOR, ROLLER GUIDE, FRAME 19, 1 L.40 B | 23/11 

: - | ASSEMBLY 

tat : Spares for:— 

237} £E.A1.11.837 ROLLER 1 L.40 Cc} 23/3 

‘ Attaching parts for E.A1.11.837:— 
236) €.A1.11.1615 : Bolt, special, c/w lubricating nipple 1 - Cc} 23/4 

28M/1011470 | A27/GT Nut, 5/16" BSF thin 1 = Cc | 23/4 

14588} €.A1.11.1617 : Tube, 1/2" old x 1.04 x 22 SWG 1 T45 Cc | 23/6 

28 /9419476| SP.15/G : Washer, 5/16" BSF plain 1 - C | 23/7 

: Attaching parts for E.A1.11.827:— 
15825 | E.A1.11.1573 Bolt, special, 1/4" BSF 2 $96 Cc} 238 

28D/1011240| A25/5E : Bolt, 1/4" BSF hex. head 2 _ C | 23/9 

Restricted 



Restricted 

Pails FUSELAGE 
CENTRE FUSELAGE STRUCTURE 

Cl. of Fig. 

Ref. No. Part No. betas Description po Matl. Spec. rig — 
1:2:3°4 5:6:7 L.M. 

11494 | £.A1.11.829 ‘BRACKET, DOOR ROLLER GUIDE, FRAME 23, 1 L.40 B | 23/12 
: i} 5 [ASSEMBLY 

' i: : Spares for:— 

237 | £.A1.11837 ‘ROLLER 1 L.40 c | 23/13 
: Attaching parts for E.A1.11.837:— 

236 | £.A1.11.1615 ‘Bolt; special, c/w lubricating nipple 1 - C | 23/14 

28M/1011470 | A27/GT : Nit,6/16" BSF thin 1 = c | 23/15 
11588 | £.A1.11.1617 ‘Tube, 1/2" o/d x 1.04 x 22 SWG 1 7.45 c | 23/16 

28W/9419476 | SP.15/G : {Washer, 5/16" BSF plain 1 - Cc | 23/17 
: Attaching parts for £.41.11.829:— 

28D/1011240 | A25/5E : Bolt, 14" BSF hex. head 4 ast c | 23/18 

11496 | £.41.11831 “BRACKET, DOOR, ROLLER GUIDE, FRAME 25, 1 L.40 B | 23/19 
‘ : : ) {ASSEMBLY 

: : 3 : Spares for:— 

237 | E£.A1.11.837 : ROLLER 1 L.40 c | 23/13 
: Attaching parts for E.A1.11.837:— 

. 236 | E.A1.11.1615 : Bolt, special, c/w lubricating nipple 1 _ C | 23/14 

28M/1011470 | A27/GT ‘Nut; 5/16” BSF thin 1 2 c | 23/15 
11588 | £.A1.11.1617 : Tube, 1/2” o/d x 1.04 x 22 SWG 1 T45 c | 23/16 

28W/9419476 | SP.15/G ‘Washer, 5/16” BSF plain 1 = Cc | 23/7 
: Attaching parts for E.A1.11.831:— 

28D/1011240 | A25/5E fa 14" ” BSF hex. head 4 es c | 23/18 

11496 | E.41.11.833 : BRACKET, DOOR, ROLLER GUIDE, FRAME 27B, 1 L.40 B | 23/20 
: ASSEMBLY 

: i: | Spares*for:— 
237 | E£.A1.11.837 : ROLLER 1 L.40 c | 23/13 

: Attaching parts for E.A1.11837:— 
236 | £.A1.11.1615 : Bolt, special, c/w lubricating nipple 1 - c | 23/14 

28M/1011470 | A27/GT : Nut, 6/16" BSF thin 1 - Cc | 23/15 
11888 | £.A1.11.1617 : Tube, 1/2" o/d x 1"'.04 x 22 SWG 1 7.46 c | 23/16 

28W9419476 | SP.15/G : : Washer, 5/16” BSF plain 1 - Cc | 23/17 
: Attaching parts for E.A1.11833:— 

28D/1011240 | A25/5E Bolt, a! " BSF hex. head 4 - c | 23/18 

11497 | E.A1.11.845 : BRACKET, ROLLER, MOUNTING, BOMB DOOR 1 - B | 23/21 
: i ft | 2 CENTRE TRACK, GROUP 

: ? : : Spares for:— 

241| £.A1,11.847 ; ROLLER, locating 1 | BSS.369 | C | 23/22 
Attaching parts for E.A1.11.847:— 

28D/1212730 | AS.1242/30E : Bolt, 1/4" BSF c’sk head 1 - C | 23/23 
28M/1011475 | A27/EP : Nut; 1/4" BSF plain 1 - Cc | 23/24 

239 | E.A1.11.853 : Pin, special 1 | $94,895} Cc | 23/25 
hat or S96 

244 | £.A1.11.857 : Washer, special 1 | DTD124| C | 23/26 
28W/9994217 | SP.18/E : Washer, 1/4" BSF plain 1 - c | 23/27 

242 | £.A1.11.849 RO LLER, main 1] Bss369 | c | 23/28 
Attaching parts for E.A1. 11.349: — 

240 | E.A1.11.855 : Fin: ‘special 1] $94,895) C | 23/29 
; or $96 

Restricted 



FO
 
=
 

A,L.2 

AP.101B—0418—3A 
Page HC3 

FUSELAGE 

CENTRE FUSELAGE STRUCTURE 

Part Number Description No; | Matl Spec. | Plate No. 
123456 

EA1.11.1365 . ROLLER, main 1 BSS369 23/30 

Attaching parts for EA1.11.1365:- 

A27EP Nut, 1/4” BSF plain 1 ~ 23/31 

EA1.11.851 Pin, special, 1/4" BSF 1 $.94, $.95 23/32 

or S.96 

EA1.11.1367 . Washer, special 1 §.94, S.95 23/33 

or S.96 

SP13E . Washer, 1/4" BSF plain 2 = 23/34 

Attaching parts for EA1.11.845:- 

A25/6E Bolt, 1/4” BSF hex head 2 ~ 23/35 

A25/10J Bolt, 3/8’ BSF hex head 1 - 23/36 

AGS2001J1 Nut, stiff, 3/8" BSF 1 = 23/37 

EA1.11.1327 Stud, special 3/8"’ BSF 1 HTS.SH 23/38 

SP47E . Washer, 1/4" BSF spring 2 - 23/39 

SP47J . Washer, 3/8” BSF spring 1 - 23/40 

EA1.11.1177 CONNECTION, main hinge stay forward 1 L.40 24/1 

Attaching parts for EA1.11.1177:- 

A25/3C Bolt, 2 BA hex head 4 ~ 24/2 

EA1,11.1179 CONNECTION, main hinge stay aft 1 L.40 24/3 

Attaching parts for EA1.11.1179:- 

A25/3C Bolt, 2 BA hex head 4 ~ 24/4 

~ DUCT CONDUIT ATTACHMENT (EG9.82.573) - - 24/5 

Spares for:- 

AS3180/5C . CLIP, ‘P’ 1 - 24/6 

Attaching parts for AS3180/5C:- 

A25/1C . Bolt, 2 BA hex head 1 ~ 24/7 

SP13C . Washer, 2 BA plain 1 ~ 24/8 

EB6.82.737 DUCT, cable 1 - 24/9 

Attaching parts for EB6.82.737:- 

AS1246/1C Bolt, 2 BA round head 2 - 24/10 

A25/1C Bolt, 2 BA hex head 1 - 24/11 

AS3181/16C . Clip, ‘P’ 1 - 24/12 

SP15C . Washer, 2 BA plain 1 = 24/13 

EA1.11.1441 FLAP, roller spring hinged clearance 1 - 25/1 

EA1.11.2563 FLAP, hinged 1 - 25/2 

EA1.11.933 HINGE BOMB DOOR MAIN BRACKET REAR 1 ~ 25/3 

END ASSEMBLY 

Spares for:- 

EA1.11.927 BEARING, journal 1 DTD197 25/4 

EA1.11.929 BEARING, journal 1 DTD197 25/5 

EA1.11.1467 BRACKET 1 L.40 25/6 

Attaching parts for EA1.11.1467:- 

A25/1C . Bolt, 2 BA hex head 2 = 25/7 

SP47C . Washer, 2 BA spring 2 ~ 25/8 

Attaching parts for EA1.11.933:- 

A25/4E Bolt, 1/4’ BSF hex head 6 - 25/9 

A25/7J Bolt, 3/8" BSF hex head 2 - 25/10 

A25/7L . Bolt, 7/16" BSF hex head 2 - 25/11 

EA1.11.2621 . Shim laminated 1 Lam Alum 25/12 



A.L.15 

Page HC4 FUSELAGE 

CENTRE FUSELAGE STRUCTURE 

Part Number Description on Mati. Spec. Plate No. _ 
123456 

EA1.11.935 . . HINGE BOMB DOOR MAIN BRACKET FORWARD 1 L.40 25/13 

END ASSEMBLY 

(Supplied to Part No. EA3,00.1001 for 

spares purposes) 

Spares for:- 

EA1,11.929 . . . BEARING, journal 1 DTD.197 25/14 

EA1,11,931 . . . BEARING, journal 1 DTD.197 25/15 

EA1,11,1467 . . . BRACKET 1 L.40 25/16 
Attaching parts for EA1.11.1467:- 

A25/3C . . . Bolt, 2 BA hex head 2 -_ 25/17 

A27CP . . . Nut, 2 BA plain rd ~ 25/18 
Attaching parts for EA1,11.935:- 

A25/4C . . Bolt, 2 BA hex head 6 = 25/19 

A25/6G . . Bolt, 5/16" BSF hex head 2 - 25/20 

EA1.11.1601 . . Bolt, special 7/16" BSF 2 HTS.S11 25/21 

EA1.11.3197 . . Shim, laminated 1 Lam Alum 25/22 

EA1.11.1607 . . HINGE, flap roller clearance (Make from 1 - 28/23 

AS1878/15, Ref 28N/10786 
EG5.82.261 . . PANEL, removable aerial aperture 1 - 24/14 

Attaching parts for EG5.82.261:- 

AS1248/1C . . Bolt, 2BA mushroom head 4 = 24/15 

AS1248/2C . . Bolt, 2 BA mushroom head 1 - 24/16 

AS1248/3C . . Bolt, 2BA mushroom head 1 _ 24/17 

EG5.82.293 . . PANEL, access 1 - 24/18 

Attaching parts for EG5,82.293:- 

AS1248/2C . . Bolt, 2BA mushroom head 9 = 24/19 

EA3.11.117 . . SEAL, ‘'P‘ (Pre-Mod 5282) (Make from 1 _ 24/20 

EEAS123) (26FZ/4431) 

EA3.11.5191 . . SEAL, ‘P’ (Mod 5282) (Make from 1 _ 24/20 

EEAS845) (26FZ/6147756) 
EA3.11.119 . . SEAL, ‘P’ (Pre-Mod 5282) (Make from 1 — 24/21 

EEAS123) (26F2/4431) 
EA3.11.5193 . . SEAL, ‘P‘ (Mod 5282) (Make from 1 ~ 24/21 

EEAS845) (26FZ/6147756) 

EA3.11.121 . . SEAL, ‘P’ (Pre-Mod 5282) (Make from 1 - 24/22 

EEAS123) (26F2Z/4431) 

EA3.11.5195 . . SEAL, ‘P‘ (Mod 5282) (Make from 1 - 24/22 

EEAS845) (26FZ/6147756) 

EA1.11.1309 . . SPRING, leaf outboard clearance flap 1 Spring 25/24 

teel 

EA1.11.1311 . . SPRING, leaf inboard clearance flap 1 Panam 25/25 

Steel 

EA1.11.1205 . . STAY, main hinge support assembly 1 = 24/23 

Attaching parts for EA1.11.1205:- 

EA1.11,1231 . . Bolt, eye stay connection to door hinge 1 L.40 25/26 

A25/3C . . Bolt, 2 BA hex head 2 = 24/24 
A27EP . . Nut, 1/4 BSF plain 1 _ 25/27 

A27CP . . Nut, 2 BA plain 2 - 24/25 

EA1.11.1207 . . STAY, main hinge support assembly 1 - 24/26 

Attaching parts for EA1,11.1207:- 24/27 

EA1.11.1231 . . Bolt, eye stay connection to door hinge 1 L.40 25/26 

A25/3C . . Bolt, 2 BA hex head 2 _ 24/27 

A27EP . . Nut, 1/4” BSF plain 1 = 25/27 

A27CP . . Nut, 2 BA plain 2 = 24/28 @ 



Restricted A.L.2 

A.P.101B-0418-3A FUSELAGE Page HC5 

CENTRE FUSELAGE STRUCTURE 

Cl. of Fig. 

Ref. No. Part No. SL aes Description pes Matl. Spec. ita hare 

1 aa a Ly.) ae 

3081 E.A1.11.1098 ‘poor, BOMB, STARBOARD, ASSEMBLY 1 = A | 23/41 

a 3 : Spares for:— 

11491 E.A1.11.823 ‘BRACKET, DOOR, ROLLER GUIDE, FRAME 15, 1 L40 B | 23/2 

' : ASSEMBLY 

| : ; {Spares for:— 

237 | E.A1.11.837 ROLLER 1 L.40 c | 23/3 
: Attaching parts for E.A1,11.837:— 

236 | E.A1.11.1615 : Boit, special, c/w lubricating nipple 1 “= Cc | 23/4 

28M/1011470 | A27/GT : Nut; 5/16" BSF thin 1 _ Cc | 23/5 

11588 | E.A1.11.1617 : Tube, 1/2" o/d x 1.04 x 22SWG 1 T.45 Cc | 23/6 

28W/9419476 | SP.15/G ' Washer, 5/16” BSF plain 1 - C | 23/7 

Attaching parts for E.A1.11.823:— 

16825 | £.A1.11.1573 ‘ Bolt, special, 1/4” BSF 2 3.96 C | 238 

28D/1011240 | A25/5E Boit, 1/4" BSF hex. head 2 - Cc | 23/9 

11492 | E.A1.11.825 BRACKET, DOOR ROLLER GUIDE, FRAME 17, 1 L.40 B | 23/10 

: : 2) | ASSEMBLY 
; Spares for:— 

237 | E.A1.11.837 ROL LER 1 L40 CG | 23/3 

: Aitaching parts for E.A1.11.837:— 

236 | £.A1.11.1615 : Boit, special, c/w lubricating nipple 1 - C | 23/4 

28M/1011470 | A27/GT Nut; 5/16" BSF thin 1 aa Cc | 23/5 

11588 E.A1.11.1617 ‘ Tube, 1/2" o/d x 1.04 x 22 SWG 1 T45 Cc |} 23/6 

28W/9419476 | SP.15/G : : Washer, 5/16" BSF plain 1 a C |} 23/7 

: Attaching parts for E.A1.11.825:— 
15825 | £.A1.11.1573 : Bolt, special, 1/4°' BSF 2 $96 C | 238 

28D/1011240 | A25/5E Bi Bolt, al BSF hex. head 2 _ c | 23/9 

11493 | £.A1.11.827 ‘ BRACKET, DOOR ROLLER GUIDE, FRAME 19, 1 L40 B | 23/11 

‘ : : ASSEMBLY 

‘+: : Spares for:— 

237| £A1.11.837 : ROLLER 1 L.40 c | 23/3 
: Attaching parts for E.A1.11.837:— 

236 | £.A1.11.1615 : Bolt, special, c/w lubricating nipple 1 = Cc | 23/4 

28M/1011470 | A27/GT : Nut; 5/16" BSF thin 1 ~ Cc | 23/5 
11588 | E.A1.11.1617 ' Tube, 1/2" o/d x 1".04 x 22 SWG 1 TA5 Cc | 23/6 

28W/9419476 | SP.15/G 1 Washer, 5/16" BSF plain 1 - C | 23/7 

Attaching parts for E.A1.11.827:— 
15825 | E.A1.11.1573 : Bolt, special, 1/4"’ BSF 2 - Cc | 238 

28D/1011240 | A25/5E Bolt, 1/4" BSF hex. head 2 - Cc | 23/9 

11494 | £.A1.11.829 : BRACKET, DOOR ROLLER GUIDE, FRAME 23, 1 L.40 B | 23/12 
Dot ASSEMBLY 

: : Spares for:— 

237 | £E.A1.11.837 ' ROLLER 1 L.40 Cc | 23/13 

: Attaching parts for E.A1.11.837:— 
236 | £.A1.11.1615 : Bolt, special, c/w lubricating nipple 1 - c | 23/14 

28M/1011470 | A27/GT : Nut, 5/16" BSF thin 1 = c | 23/15 
11588 | £.A1.11.1617 Tube, 1/2" o/d x 1.04 x 22 SWG 1 T.45 C | 23/16 

28W/9419476| SP.15/G : Washer, 5/16" BSF plain 1 Cc | 23/17 

| Attaching parts for E.A1.11.829:— 

28D/1011240 | A.25/5E : Bolt, tar BSF hex. head 4 _ Cc | 23/18 

11495) £.A1.11.831 ' "BRACKET, DOOR ROLLER GUIDE, FRAME 25, 1 L.40 B | 23/19 

- : ASSEMBLY 
: : Spares for:— 

237 | E.A1.11.837 ROLLER 1 L.40 Cc | 23/13 

: Attaching parts for E.A1.11.837:— 
236 | E€.A1.11.1615 Bolt, special, c/w lubricating nipple 1 _ Cc} 23/14 

Restricted 



Restricted 

Page HC6 
FUSELAGE 

CENTRE FUSELAGE STRUCTURE 

No, Equip Fig. Ref. No. Part No, - Description off | Matl. Spec. | MR. ine 

{21314 siei7 LM} "ee 

28M/1011470 | A27/GT ‘Nut,'5/16" BSF thin 1 - Cc | 23/15 
11688 | £.A1.11.1617 ‘Tube, 1/2" o/d x 1.04 x 22 SWG 1 T.45 c | 23/16 

28W/9419476 | SP.15/G Washer, 5/16” BSF plain 1 _ Cc | 23/17 
‘Attaching parts for E.A1.11.831:— 

28D/1011240 | A25/5E ‘Bolt; 1/4" BSF hex. head 4 — Cc | 23/8 
11496 | E.A1.11.833 ‘BRACKET, DOOR ROLLER GUIDE, FRAME 278, 1 L.40 B | 23/20 

ASSEMBLY 
‘Spares for: — 

237 | £.A1.11.837 ROLLER 1 L.40 Cc | 23/13 
Attaching parts for E.A1.11.837:— 

236 | £.A1.11.1615 ‘Bolt, special, c/w lubricating nipple 1 - c | 23/14 
28M/1011470 | A27/GT ‘Nut, 5/16" BSF thin 1 = c | 23/16 

11588 | E.A1.11.1617 ‘Tube, 1/2” o/d x 1.04 x 22 SWG 1 T.45 c | 23/16 
28W 9419476 | SP.15/G : :Washer, 5/16" BSF plain 1 = Cc | 23/17 

: Attaching parts for E.A1.11833:— 
28D/1011240 | A25/5E ‘Bolt, 1/4” BSF hex. head 4 - c | 23/18 

11497 | £.A1.11.846 ‘BRACKET, ROLLER MOUNTING, BOMB DOOR 1 | DTD.300 | B | 23/42 
: | (CENTRE TRACK, GROUP Casting 

a Spares for:— 

241 | £.A1.11.847 ‘ROLLER, locating 1 | BSS.369 | C | 23/22 
: Attaching parts for E.A1.11.847:— 

28D/1212730 | AS.1242/30E : Bolt, 1/4" BSF c’sk head 1 - c | 23/23 
28M/1011475 | A27/EP ‘Nut; 1/4” BSF plain 1 = c | 23/24 

239 | £.A1.11.853 : Pin, special 1|$4,895 | C [23/25 
: ; or $.96 

244 | E£.A1.11.857 : Washer, special 1 DTD.124 C | 23/26 
28W/9994217 | SP.18/E ‘Washer, 1/4” BSF plain 1 = C | 23/27 

242 | £.41.11849 ‘ROLLER, main 1 | Bss.369 | C | 23/28 
‘ Attaching parts for E.A1.11.849:— 

240 | £.A1.11.855 : Pin, special 1 | 894,895] C | 23/29 
ff : or $96 

243 | £.A1.11.1365 “ROLLER, main 1 | BSS.369 | c | 23/30 
‘ Attaching parts for E.A1.11.1365:— 

28M/1011475 | A27/EP ‘Nut, 1/4" BSF plain 1 = c | 23/31 
238 | £.A1.11.851 :Pin, special, 1/4" BSF 1 | $94,895] C | 23/32 

PEE or $96 
245 | £.A1.11.1367 ‘Washer, special 1 | $94,895] c | 23/33 

nb 3 or $96 
28W/9418921 | SP.13/E : ! Washer, 1/4" BSF plain 2 7 C | 23/34 

: Attaching parts for E.A1.11.846:— 

28D/1008145 | A25/6E : Bolt, 1/4" BSF hex. head 2 - C | 23/35 
28D/1011302 | A25/10J : Boit, 3/8” BSF hex. head 1 ~ C | 23/36 

28M/10292 | AGS.2001/J/1 ‘ Nut} stiff, 3/8" BSF 1 _ C | 23/37 
15807 | E.A1.11.1327 - Stud, special, 3/8" BSF 1 | HTS.S11 | C | 23/38 

28W/9416644 | SP.47/E ‘Washer, 1/4” BSF spring 2 - C | 23/39 
28W/9416646 | SP.47/J ; Washer, 3/8” BSF spring 1 - Cc | 23/40 

15799 | £.A1.11.1178 CONNECTING, main hinge stay, forward 1 L.40 Cc | 24/29 
Attaching parts for E.A1.11.1178:— 

28D/9133012 | A25/3C ‘Bolt, 2 BA hex. head 4 = c | 24/2 

15801 | E.A1.11.1180 CONNECTION, main hinge stay, aft 1 DTD.683 Cc | 24/30 

Attaching parts for E.A1.11.1180:— 
28D/9133012 | A25/3C ‘ Bolt, 2 BA hex. head 4 - c | 24/4 

247 E.A1.11.1441 FLAP; roller, spring hinged clearance 1 - Cc | 25/1 

6868 | E.A1.11.2563 1 “ Cc | 26/2 : FLAP, hinged 

Restricted 



F
O
 

A.L.15 

AP.101B-0418-—3A Page HC7 
FUSELAGE 

CENTRE FUSELAGE STRUCTURE 

Part Number Description on Mati. Spec. Plate No. 

123456 

EA1.11.934 HINGE BOMB DOOR MAIN BRACKET REAR 1 L.40 25/28 

END ASSEMBLY 

Spares for:- 

EA1.11.927 BEARING, journal 1 DTD197 25/4 

EA1.11.929 BEARING, journal 1 DTD197 25/5 

EA1.11,.1468 BRACKET 1 L.40 25/29 

Attaching parts for EA1.11.1468:- 

A25/1C Bolt, 2 BA hex head 2 = 25/7 

SP47C . Washer, 2 BA spring 2 - 25/8 

Attaching parts for EA1.11.934:- 

A25/4E Bolt, 1/4 BSF hex head 6 — 25/9 

A25/7J Bolt, 3/8’ BSF hex head 2 25/10 

A25/7L . Bolt, 7/16” BSF hex head 2 7 25/11 

EA1.11.2621 . Shim laminated 1 Lam Alum 25/12 

EA11.936 HINGE BOMB DOOR MAIN BRACKET FORWARD 1 L.40 25/30 

END ASSEMBLY 

(Supplied to Part No. EA3.00,1002 for 

spares purposes) 

Spares for:- 

EA1.11.929 BEARING, journal 1 DTD197 25/14 

EA1.11.931 BEARING, journal 1 DTD197 25/15 

EA1,11.1468 BRACKET 1 L.40 25/31 

Attaching parts for EA1.11.1468:- 

A25/3C Bolt, 2 BA hex head 2 = 25/17 

A27CP . Nut, 2 BA plain 2 = 25/18 

Attaching parts for EA1.11.936:- 

A25/4C Bolt, 2 BA hex head 6 = 25/19 

A25/5G Bolt, 3/8" BSF hex head 2 - 25/20 

EA1.11.1601 Bolt, special 7/16" BSF 2 HTS.S11 25/27 

EA1.11.3197 Shim laminated 1 ~ 25/22 

EA1.11.1607 HINGE, flap roller clearance (Make from 1 - 25/23 

AS1878/15, Ref. 28N/9511950) 

EA3.11,117 . SEAL, ‘P‘ (Pre-Mod 5282) (Make from 1 - 24/20 

EEAS123) (26FZ/4431) 

EA3.11.5191 SEAL, ‘P’ (Mod 5282) (Make from 1 - 24/20 

EEAS845) (26F2/6147756) 

EA3.11.119 . SEAL, ‘P’ (Pre-Mod 5282) (Make from 1 = 24/21 

EEAS123) (26F2Z/4431) 

EA3.11.5193 . SEAL, ‘P’ (Mod 5282) (Make from 1 = 24/21 

EEAS845) (26FZ/6147756) 

EA3.11.121 . SEAL, 'P’ (Pre-Mod 5282) (Make from 1 as 24/22 

EEAS123) (26F2Z/4431) 

EA3.11.5195 . SEAL, ‘P’ (Mod 5282) (Make from 1 - 24/22 

EEAS845) (26FZ/6147756) 

EA1.11.1309 SPRING, leaf outboard clearance flap 1 Spring 25/24 

Steel 

EA1.11.1311 . SPRING, leaf inboard clearance flap 1 Spring 25/25 

Steel 

EA1.11,1205 . STAY, main hinge support assembly 1 - 24/23 

Attaching parts for EA1,11.1205:- 

EA1.11.1231 Bolt, eye stay connection to door hinge 1 L.40 25/26 

A25/3C Bolt, 2 BA hex head 2 24/24 

A27EP Nut, 1/4" BSF plain 1 - 25/27 

A27CP Nut, 2 BA plain 2 - 24/25 

EA1.11.1207 . STAY, main hinge support assembly 1 - 24/26 

Attaching parts for EA1.11.1207:- 

EA1,11.1231 . Bolt, eye stay connection to door hinge 25/26 

A25/3C Bolt, 2 BA hex head 2 = 24/27 

A27EP Nut, 1/4” BSF plain 1 - 25/27 

A27CP Nut, 2 BA plain 2 — 24/28 



This file was downloaded 
from the RTFM Library.

Link: www.scottbouch.com/rtfm

Please see site for usage terms,
and more aircraft documents.

https://www.scottbouch.com/rtfm

